ROTAX ENGINE

PARTS

flite =

ARES mom A i #& ||E&RES mom A fili #& ||E&RES [ fili %

201-160 |Rubber Grommet ¥450 | |1239-130 |Compression Spring 22,0 ¥630 | [241-933 |Allen Screw M6x20 ¥350
201-370 |Skintop Click20 ¥1,760 | |239-463 |Compression Spring ¥280 | [241-939 |Allen Screw M6x20 ¥160
201-375 |Skintop Click25 ¥1,760 | |239-628 |Compression Spring 32,4 ¥970 | [241-965 |Cranksnaft Fixation Screw M8x30 ¥1,190
210-335 |Valve Cover ¥6,970 | |239-700 | Throttle Valve Spring ¥870 | [241-991 |Hex Screw M8x28 ¥350
215-200 |Rectangular Ring 76,00 Mm ¥7,750 | |1239-730 |Compression Spring ¥590 | |242-031 |HexNut Bm6 ¥120
215-201 |Rectangular Ring 76,25 Mm ¥8,680 | |239-815 |Compression Spring 13,0 Mm ¥180 | [242-071 |HexNut M5 ¥60
215-202 |Rectangular Ring 76,5 Mm ¥8,680 | [239-941 |Compression Spring 52,5/0,8 Mm ¥1,350 | |1242-091 |HexNut M10 ¥170
215-210 |Semi-Trapez Ring 62,00 Mm ¥9,550 | |1239-995 |Spring ¥1,950 | |242-203 |HexNut M8 Stainless Steel ¥220
215-212 |Semi-Trapez Ring 62,50 Mm ¥10,800 | |240-031 |Hex Screw, M6x25 ¥230 | [242-209 |Hex Nut M8 ¥80
215-215 |SemiTrapez L-ring 62,00 ¥9,730 | |240-036 |Hex Screw M6x25 Din 933 ¥120 | [242-211 |HexNut M6 ¥60
215-216 |Semi-Trapez Ring 62,25Mm ¥9,250 | |240-071 |Allen Screw M8x20 ¥160 | |1242-213 |HexNut M6 ¥190
215-217 |Semi-Trapez Ring 62,50 Mm ¥10,610 | |]240-073 |Bolt M8x20 S/s ¥210 | |242-515 |HexNut M12x1, High 8-6 ¥670
215-235 |Semi-Trapez Ring 72,00 Mm ¥11,030 | |240-081 |Allen Screw M8x25 ¥170 | |1242-530 |HexNut M4 ¥90
215-236 |Semi—-Trapez Ring 72,25 Mm ¥11,730 | |240-083 JAllen Screw M8x25 Stainless ¥420 | |242-538 |Lock Nut Din 985-m4-a2 ¥50
215-237 |Semi-Trapez Ring 72,50 Mm ¥11,730 | |240-091 |Stud M8x50/20 ¥1,780 | |242-591 |HexNut M7 ¥110
215-400 ]Oil Scraper Ring 79,5 Mm ¥6,560 | |240-123 |Allen Screw M8x60 ¥470 | |1242-661 |Distance Nut M8x33 ¥6,520
215-420 |Tapered Compression Ring 79,5 Mm ¥4,060 | |240-186 |Allen Screw M5x25 ¥80 | [242-700 |Collar Hex Nut M8 ¥970
215-590 |Rectangular Ring 79,5/72,9x1,5 ¥7,730 | |240-190 |Taptite—Screw M4x6 ¥80 | |242-780 |Combined Nut M6 ¥530
222-014 |Thermostat With Gasket ¥17,530 | |240-215 |Stud M8x96 ¥1,410 | |242-879 |Hex Nut M22x1,5 Sw30 ¥1,910
222-069 |Water Pump Housing Assy ¥22,180 | |240-234 |Plug Screw M16x1,5 ¥1,410 | |244-073 |Washer 4,3 ¥30
222-100 |Adapter Hose 30 Mm ¥1,410 | |240-275 |Hex Screw M8x25 Din 933 ¥170 | |244-078 |Washer 4,3 Din 125 ¥960
222-230 |Inlet Tube ¥2,620 | |240-276 |Hex Screw M8x25 ¥170 | |244-211 |Washer 6,4 Din 134 ¥30
222-388 |Water Pump Housing ¥29,920 | |240-281 |Hex Screw M8x50 ¥250 | |244-213 |Washer 6,4 ¥130
222-423 |Temperature Sensor ¥4,310 | |240-291 |Stud M8x25/14 ¥410 | |1244-216 |Washer 6,2/14/1 ¥310
227-055 |Shim 8,2x1,5 ¥90 | |240-300 |Countersunk Screw M6x20 ¥120 | |244-585 |Shim 17,5/24/1,0 ¥210
227-155 |Friction Washer ¥1,280 | |240-320 |Hex Screw M8x55 ¥250 | |244-980 |Sealing Cover ¥650
227-280 |Thrust Washer ¥1,000 | [240-381 |Hex Screw M6x12 ¥80 | |245-090 |Lock Washer A3 ¥90
227-439 |Shim 17,2/32,5/1,5 ¥580 | |240-385 | Taptite—Screw M6x12 ¥210 | |245-420 |Retaining Ring 32x1,2 ¥270
227-450 |Thrust Washer 12,5/21,5/0,5 ¥420 | |240-455 |Combined Screw Mbx14 ¥390 | |245-440 |Retaining Ring A12 Din 7999 ¥80
227-500 |Gasket Ring 6,2/12/1 ¥190 | |240-480 |Plug Screw 1/8-27npt ¥720 | |245-620 |Snapring 62 ¥670
227-505 |Gasket Ring 6,1/10/1 ¥230 | |240-483 |Plug Screw 1/8-27npt ¥1,080 | [246—015 |Woodruff Key 3x5 ¥440
227-600 | Thrust Washer 20,2/35/3 ¥1,470 | |240-490 |Stud M8x84 ¥1,400 | |246—055 |Woodruff Key 3x3,7 Din 6888 ¥490
227-635 |Spring Cup ¥910 | |240-531 |Allen M6x75 ¥250 | |246-570 |Woodruff Key 4x5 Din 6888 ¥350
227-900 |Washer 6,2/20/2 ¥600 | |240-561 |Pan Head Screw Mbx12 ¥70 | [246-580 |Key A 4x4x8 Din 6885 ¥240
227-930 |Washer 8,4/32/3 ¥1,140 | |240-631 |Hex Screw M6x40 ¥160 | |247-420 |Spacer 20/30/13 ¥6,300
227-935 |Washer 8,4 ¥230 | |240-761 |Slotted Head Screw M5x16 ¥80 | |247-655 |Distance Sleeve 10,5/20/21 ¥1,280
227-945 | Thrust Washer 8,1/15/0,5 ¥250 | |240-771 |HexScrew M6x10 ¥80 | [247-700 |Spacer 6,4/10/5 ¥440
227-950 |Spring Washer 14,3/20/0,5 ¥530 | |240-791 |Slotted Head Screw M5x10 ¥70 | |248-245 |Valve Lever ¥7,400
227-955 | Thrust Washer 14,3/20/0,5 ¥360 | |240-880 | Thread Bolt M8x50 ¥870 | |249-071 |Grooved Pin ¥70
229-150 |Dowel 11,8x15 ¥650 | |240-910 |HexScrew M6x14 ¥70 | |250-010 |Gasket Ring C 12x18 ¥230
230-020 |O-Ring 32x2 ¥1,300 | |240-911 |Hex Screw M6x14 ¥80 | [250-015 |Sealing Ring A12x18 Din 7603 ¥50
230-068 |Gasket ¥320 | |240-931 |Hex Screw M8x30 ¥160 | |250-055 |O-Ring Din 3771-18x2,5-n,Fpm75 ¥240
230-130 |Oil Seal 40x52x8 ¥5,760 | |240-975 |Slotted Head Screw M5x28 ¥80 | [250-130 |Oil Seal 15x24x5 ¥2,980
230-137 |Oil Seal As 40x52x7 ¥7,730 | |241-185 |HexScrew M6x16 ¥90 | [250-140 |O—Ring Din 3771-24,4x3,1-N ¥930
230-150 |Gasket Ring 10x14 A Din 7603 ¥140 | |241-186 |HexScrew M6x16 ¥70 | [250-165 |O—Ring 64-2 ¥700
230-256 |Gasket ¥870 | |241-212 |Slotted Head Screw M4x10 ¥70 | [250-285 |O—Ring 105x2,5 ¥3,820
230-260 |O—Ring 6x3 ¥560 | |241-220 |Adjustment Screw ¥2,060 | |250-311 |Washer 8,4 ¥60
230-290 |O-Ring ¥1,080 | |241-231 |Allen Screw M6x16 ¥190 [ |250-313 |Washer 8,4 Stainless Steel ¥160
230-300 |O-Ring 47-2 ¥860 | |241-236 |Allen Screw M6x16 ¥90 | [250-400 |O—Ring ¥440
230-370 |O-Ring 18-1,3 ¥420 | |241-239 |Allen Screw M6x16 ¥450 | |1250-425 |Gasket Ring 10,2/15/1,5 ¥150
230-387 |Gasket Ring 14,2/18/2 ¥200 | |241-261 |Allen Screw M6x65 Din 912 ¥190 | |1250-460 |O-Ring 11-2,7 ¥780
230-400 |O-Ring 18x1,5 ¥360 | |241-270 | Taptite—Screw M5x25 ¥210 | ]250-480 |Dichtungsschnur 3,5 Mm ¥1,380
230-415 |Gasket Ring A 6x10 Din 7603 ¥190 | |241-286 |Slotted Head Screw M4x12 ¥60 | [250-510 |O—Ring 87x2 ¥3,450
230-425 |Oil Seal 28x38x7 ¥2,920 | |241-401 |HexScrew M12x12 ¥650 | |250-640 |Gasket A 12x18—-Cu Din 7603 ¥250
230-427 |Oil Seal Gpre 28x38 X7 Fkm ¥950 | |241-403 |Hex Screw M12x12 ¥5,160 | |250-735 |Gasket Ring A 14x20 ¥320
230-530 |O-Ring 6x1,7 ¥390 | |241-415 |Combined Screw M5x32 ¥360 | |1251-691 |Cable Clamp 12/m6 ¥450
230-800 |Gasket ¥3,560 | |241-430 |Hex Screw M5x12 ¥240 | |1251-850 |Hose Clamp 51 ¥1,040
230-810 |Valve Stem Seal ¥1,310 | |241-440 |Adjustment Screw M6x0,75 ¥850 | |1251-875 |Clamp 23/12 ¥870
230-880 |O-Ring 13,3-2,4 ¥910 | |241-481 |Allen Screw M6x90 ¥320 | |251-920 |Clamp 279x3,6 Mm ¥260
230-910 |O-Ring 34x2 ¥1,550 | |241-591 |Slotted Head Screw M5x30 ¥90 | [253-027 |Timing Pulley 30 T Htd ¥18,950
230-925 |O-Ring 60-2,5 ¥3,030 | |241-613 |Plug Screw M6 Din 906 A2-70 ¥520 | |253-075 |Intake Valve 36 Mm ¥9.830
230-980 |Gasket ¥760 | |241-761 |Allen Screw M6x50 ¥120 | |253-080 |Exhaust Valve 30 Mm ¥17,430
232-130 |Guide Pulley 28x27x30 ¥11,370 | |241-773 |Hex.Screw M6x10 Din 933 ¥240 | |1253-090 |Valve Cotter ¥490
232-241 |Roller Bearing C3 25-52-15 ¥13,300 | |241-785 |Magnetic Drain Plug M12x1,5 ¥7,170 | |1253-114 |Inlet Valve Guide ¥3,550
232-243 |Zr-bearing Nj 205 E Jp 1 ¥17,130 | |241-811 JAllen Screw, 6x35 ¥80 | [253-116 |Exhaust Valve Guide ¥4,600
232-250 |Needle Bushing 15x21x12 ¥3,380 | |241-813 ]Allen Screw M6x35, Stainless ¥190 | |253-242 |Valve Rod ¥4110
232-260 |Ball Bearing 6002 Z / 15-32-9 ¥3,650 | |241-816 |Allen Screw M6x40 Din 912 ¥190 | |253-255 |Exhaust Valve Piston ¥4 910
232-286 |Roller Bearing 26,5-47-14 ¥14,970 | |241-821 |Allen Screw M6x45 Din 912 ¥90 | [253-367 |Valve Rod Housing ¥25,130
232-431 |Needle Pin B, 4x29.8 ¥410 | |241-830 |Banjo Bolt M6x16 ¥910 | |256-035 |Air Vent Line 120mm ¥2510
232-440 [Ball 5,556 Mm ¥90 | |241-841 |Allen Screw M5x12 ¥90 | |256-180 |Oil Filter Element ¥5,410
232-731 |Needle Pin 4 X 18,8 G3 Din 5402 ¥220 | |241-847 |Allen Screw M5X12 ¥2,130 | |256-346 |Pressure Inner And Outer Rotor ¥15,070
232-925 |Needle Sleeve 22x28x12 ¥4,790 | |241-871 |Allen Screw M6x70 ¥250 | |256-429 |Oil Line 4x7 ¥490
239-015 [Spring ¥560 | |241-875 |Allen Screw M6x70/45 ¥1,750 | |259-077 |Sprag Clutch 45,665x62,332x13] ¥37,270
239-035 |Spring Clip ¥2,880 | |1241-930 |Allen Screw M6x20 ¥80 | |260-130 |Cable Grommet ¥300

p114




ROTAX ENGINE

PARTS

flite =

ARES mom A i #& ||ERES mom A fili #& ||E&RES [ fili %
260-135 |Dummy Plug ¥240 | |267-785 |Rubber Flange Coupler ¥9,860 | |299-527 |Casing 2400 Mm, Cable ¥2,860
260-370 |Rubber Grommet ¥470 | |267-789 |Rubber Flange Assy ¥13,710 | |299-590 |Cable, Black ¥270
260-410 |Heat Shrink Sleeve 3,2x0,5 By M ¥1,360 | |268-758 |Jet 85 ¥1,140 | |299-591 |Cable, Red ¥260
260-412 |Shrink Tube 30 Mm ¥370 | |268-759 |Starting Jet 95 ¥1,790 | |299-592 |Cable, Yellow ¥270
260-430 |Protection Hose 8x0,7 Mm Blk By M ¥960 | |268-762 |Jet 105 ¥2,060 | |413-185 |Cylinder Head 2/3 Assy.912uls| ¥201,370
260-437 |PrOtection Hose 150 Mm ¥260 | |268-763 |Jet 130 ¥1,870 | |413-195 |Cylinder Head 1/4 912uls ¥201,370
260-465 |Protection Hose 125 Mm ¥230 | |268-765 |Jet 140 ¥1,870 | |413-235 |Cylinder Head 2/3 Assy 4th ¥212,240
260-470 |Crankcase Ring ¥4,600 | |268-847 |Choke Piston With Gasket ¥3,160 | |413-245 |Cylinder Head 1/4 Assy ¥212,590
260-490 |Rubber Cap ¥730 | |268-850 |Sleeve ¥470 | |427-021 |Shim 26,5/34/0,2 ¥230
260-570 |Pressure Retaining Valve ¥780 | |268-857 |Jet 120 ¥1,870 | |427-236 |Thrust Washer 28,25/39,8/1,5 ¥470
260-610 |Prodection Plug 17 ¥50 | [268—-935 |Pipe Bend ¥4,420 | |429-230 |Dowel 6x20 ¥330
260-614 |Protection Plug 21,6 ¥80 | |268-977 |Main Jet 120 ¥930 | |1430-020 |O-Ring 9,3x2,4 ¥720
260-651 |Rubber Buffer 25x20xm6 ¥3,440 | |268-978 |Main Jet 125 ¥780 | |430-061 |O—Ring 26,7x1,8 ¥730
260-657 |Rubber Buffer 25x20xm6 ¥3,440 | |268-979 |Main Jet 130 ¥1,170 | |430-102 |Oil Seal A 14x22x4 Fpm ¥1,330
260-723 |Bellows ¥7,040 | |268-980 |Main Jet 135 ¥1,170 | |430-115 |O—-Ring 10x2,7 ¥780
260-780 |Connector Housing ¥1,770 | |268-981 |Main Jet 140 ¥1,170 | |430-175 |O—Ring 46x3 ¥1,870
260-791 |Shrink Hose 30 Mm ¥580 | |268-982 |Main Jet 145 ¥1,170 | |430-200 |O—-Ring 6,4x1,8 ¥630
260-793 |Shrink Tube 20 Mm ¥450 | |1268-983 |Main Jet 150 ¥1,170 | |430-205 |O—Ring 6,4x1,8 ¥650
260-800 |Connector Sheath ¥1,080 | |268—-984 |Main Jet 155 ¥1,170 | |430-225 |O—Ring 15,9-2,3 ¥1,140
260-810 |Connector Sheath ¥1,260 | |268—-985 |Main Jet 160 ¥1,170 | |430-351 |Base Gasket 0.4 Mm ¥1,250
260-820 |Isolating Bushing ¥1,260 | |268—-986 |Main Jet 165 ¥1,170 | |430-372 |O—-Ring 20,3-2,4 ¥2,220
261-011 |Float Chamber Assy ¥14,070 | |268-987 |Main Jet 170 ¥1,170 | |430-405 |O—-Ring 57-3 ¥1,910
261-080 |Main Jet 185 ¥1,170 | |268-988 |Main Jet 175 ¥1,170 | |430-622 |Gasket Ring A 16x22 ¥330
261-081 |Main Jet 220 ¥930 | |268-989 |Main Jet 180 ¥1,170 | |430-782 |O—-Ring,23.3x2.4 ¥700
261-082 |Main Jet 200 ¥1,170 | |268-990 |Main Jet 162 ¥1,170 | |430-800 |O—Ring 8x2 ¥630
261-083 |Main Jet 210 ¥1,170 | |268-992 |Main Jet 195 ¥1,170 | [431-411 |Gasket ¥820
261-084 |Main Jet 190 ¥1,170 | |268-993 |Main Jet #164 ¥2,170 | |431-570 |O—-Ring 10,82x1.78-n ¥90
261-085 |Main Jet 128 ¥1,170 | |268-994 |Main Jet 142 ¥1,170 | |431-580 |O—Ring 17,17x1.78 Fpm 70 ¥950
261-087 |Main Jet 205 ¥1,170 | |268-995 |Main Jet 148 ¥1,170 | |431-890 |O—Ring 8,54x3,1 Viton B70 ¥450
261-090 |Split Pin 0,8x5 ¥190 | |268-996 |Main Jet 158 ¥1,170 | |432-680 |Ball 8,5 Mm ¥170
261-200 |Hex Nut M5 ¥160 | |268-997 |Main Jet 156 ¥930 | |440-107 |Allen Screw M8x50 Din 912 ¥260
261-606 |Needle Jet 2,62 ¥1,740 | |268-998 |Main Jet 138 ¥780 | |440-147 |Hex./torx—flange Screw

261-607 |Needle Jet 2,72 ¥1,740 | |274-051 |Static Pressure Sensor ¥34,730 M6x12-sw8/t30 ¥240
261-608 |Needle Jet 2,70 ¥1,740 | |276-025 |Ring Half ¥20,490 | |440-191 |Allen Screw M8x16 Din 912 ¥150
261-625 |Sleeve ¥1,250 | |276—-065 |Fork Wrench 10x13 Mm ¥980 | |1440-207 |Hex./torx—flange Screw

261-635 |Carburetor Piston ¥11,350 | |276-155 |Bolt 12x250 ¥3,100 M6x20-sw8/t30 ¥120
261-642 |Jet Needle 6g1 ¥1,690 | |276-280 |Spark Plug Wrench 18 Mm ¥1,780 | |440-260 |Allen Screw M10x20 Din 912 ¥190
261-643 |Jet Needle 8h1 ¥1,850 | |276-282 |Spark Plug Wrench 16 Mm ¥1,780 | |440-361 |Allen Screw ¥370
261-645 |Jet Needle 401 ¥2,230 | [276—332 |Insertion Jig Assy ¥11,370 | |440-366 |Collar Hex Screw M8x90 A/f 11 ¥720
261-650 |Holding Plate ¥1,000 | |276-447 |Puller M30x1,5 Assy, ¥12,970 | |440-406 |M8 X 65 Collar Hex Screw ¥1,280
261-670 |Rubber Ring ¥1,000 | |276-808 |Puller Assy M 28x1 ¥25,720 | |440-421 |Allen Screw M8x100 ¥420
261-704 |Float Needle Valve W Viton Tip ¥7,680 | |276-855 |Nipple ¥6,950 | [440-427 |Allen Screw M8x100 Din 912 ¥430
261-708 |Float Needle Valve W viton Tip ¥7,680 | |276-940 |Insertion Jig Assy ¥9,740 | |440-586 |Allen Screw M5x180 ¥3,820
261-710 |Float Needle Clip ¥280 | |277-012 |Ecu—adapter ¥30,170 | |440-686 |Allen Screw M8x130 ¥1,530
261-750 |Choke Lever Assy ¥2,140 | |277-150 |Degree Disk ¥13,130 | |441-341 |Allen Screw M5x20 Din 912 ¥70
261-755 |Choke Lever Assy ¥3,310 | |277-817 |Allen Key With Pilot, 8 Mm ¥1,840 | |445-070 |Retaining Ring 62x2 ¥650
261-770 |Choke Housing ¥1,420 | |277-847 |Screw Driver Assy, ¥1,340 | |445-330 |Lock Washer Vhz 6 ¥60
264-087 |Trigger Coll ¥25,480 | |277-905 |Wrench ¥4,150 | |445-331 |Lock Washer Vhz 6 ¥80
264-135 |Support ¥31,090 | |277-982 |Insertion Jig Assy, ¥12,900 | |456-180 |Oil Pressure Sensor ¥32,480
264-137 |Support ¥24,410 | |280-030 |Guide Pulley ¥2,640 | |460-420 |Connecting Socket ¥850
264-151 |Stator Yoke Assy ¥33,360 | |280-086 |Rope Sheave ¥7,720 | |476—040 |Puller Assy, ¥29,470
264-180 |Carbon Brush Assy ¥6,300 | |292-063 |Gasket Set ¥9,990 | |552-280 |Gasket Ring 18,2/24/1 ¥360
264-184 |Brush Set, Type E Starter ¥14,310 | |292-359 |Bing Carburetor 84/32/3437 ¥73,510 | |611-594 |Ignition Housing Assy ¥204,600
264-335 |lIgnition Coil ¥27,710 | |294-354 |Electric Starter Repair Kit ¥35,650 | |611-596 |Ignition Housing Assy ¥480,090
264-861 |Shielded Spark Plug Cap ¥10,330 | |295-080 |Crankshaft Repair Kit ¥31,150 | |612-046 |Ignition Housing ¥223,340
264-865 |Shieied Spark Plug Connector ¥12,300 | |295-410 |Servo Motor ¥62,080 | |612-047 |lgnition Housing ¥223,340
264-870 |Rectifier—Regulator ¥11,070 | |297-386 |Silastic 732 Rtv, 100 Gr ¥1,010 | |612-180 |Valve Cover Blue ¥23,580
265-200 |2 Pole Housing, Male ¥1,930 | |297-433 |Molykote G-N,Slide Paste 50 Gr ¥450 | |612-260 |Valve Cover ¥25,570
265-204 |Single Pole Connector ¥1,730 | |297-434 |Loctite Anti Seize 15378 50 M| ¥4,060 | |623-775 |Cylinderhead 2/3 Assy ¥205,060
265-205 |2 Pole Connector, Female ¥1,310 | |297-645 |Spark Plug 14 Ngk Br9es ¥2,010 | |623-785 |Cylinderhead 1/4 Assy ¥207,770
265-207 |Connector Housing 1-Pole ¥1,310 | |297-711 |Pu-Glue ¥14,600 | |631-220 |O-Ring 7,52x3,51 ¥1,460
265-210 |Flat Pin Terminal ¥250 | |297-940 |Spark Plug 912s—Dcpr8e ¥1,120 | |631-771 |O-Ring 15,5x1,78-n ¥1,690
265-248 |Suppressed Spark Plug Connector ¥7,280 | |1297-992 |Aeroshell Sport Plus 4 ¥1,240 | |631-870 |Oring 23.47x2.62 ¥1,050
265-250 |Connector Housing, Two—Pole ¥1,140 | |1297-993 |Aeroshell Sport Plus 4 ¥13,910 | |640-091 |Allen Screw M5x25 Din 84 ¥80
265-252 |Connector Housing, Two—Pole ¥850 | |1299-022 |Nippel C Din 71 988 ¥320 | |640-095 |Cyl Screw M5x25 ¥270
265-255 |Connector Housing 2—Pole ¥1,020 | |1299-112 |Huelse ¥200 | |640-171 |Hex Screw M6x16 ¥120
265-260 |Connector Housing 4—Pole ¥850 | |299-333 |Cable 1700 Mm W Nipple ¥2,.250 | |640-181 |Slotted Head Screw M4x7 ¥60
265-262 |Connector Housing 4—Pole ¥1,840 | |299-335 |Cable 1800 Mm W Nipple ¥2,950 | |640-220 |Slotted Head Screw M6x5 ¥1,020
265-265 |Connector Housing 6—Pole ¥1,240 | |1299-342 |Cable 2520 Mm W Nipple ¥2,770 | |640-250 |Slotted Pan—Head Screw M5x20 ¥90
265-269 |Connector Housing 6—Pole ¥2,230 | |299-400 |Cable A1,6 Din 71 987 ¥600 | |640-541 |Allen Screw M5x12 Din 912 ¥50
265-270 |Faston Connector ¥510 | |299-422 |Casing B2,5 Din 71 987 ¥1,200 | |640-572 |Allen Screw M10x50 ¥490
265-272 |Faston Connector ¥320 | |299-520 |Casing 1500 Mm, Cable ¥2,040 | |640-600 |Hex Bolt, M6x55 ¥1,070
265-275 |Faston Connector ¥320 | |299-523 |Cable Bowden With Caps,1800 Mm ¥2,290 | |640-611 |Bolt ¥240
265-815 |Lubricating Wick ¥780 | |299-526 |Casing 2300 Mm, Cable ¥2,760 | |640-850 |Plug Screw M22x1,5 ¥4 970

pl1o




ROTAX ENGINE

PARTS

flite =

ARES mom A i #& ||ERES mom A fili #& ||E&RES [ fili %

640-932 |Allen Screw M8x90 Din 912 ¥400 | |815-230 |Oil Scraper Ring 912s ¥8,780 | |827-715 |Stop Shim 30,4/51/1 ¥440
640-951 |Collar Hex.screw M8x68,5 Sw 11 ¥650 | |815-251 |Rectangular Ring 84/77x1,5 ¥10,760 | |827-730 |Washer ¥2,880
641-071 |HexScrew Iso 4017-M6x6-8.8 ¥190 | |815-280 |Tapered Compression Ring ¥6,180 | |827-760 |Distance Ring 35,5/47/2 ¥920
641-343 |Stud M8x30/13 ¥1,140 | |818-320 |Crankshaft Ms ¥148,780 | |827-767 |Distance Ring 35,5/47/1,5 ¥840
641-521 |Allen Screw M5x16-t25 Din 6912-mk ¥280 | |818-322 |Crankshaft Ms ¥148,780 | |827-780 |Washer 13/39/5 ¥7,600
641-540 |Banjo Bolt-Din 7643-8—3 ¥2,870 | |822-420 |Form Hose 1 ¥3,050 | |827-786 |Washer 13/34/5 ¥1,990
641-733 |Plug Screw M10x1 ¥1,400 | |822-430 |Form Hose 2 ¥680 | |827-800 |Washer A 5,5 ¥60
642-051 |Hex Nut M12x1 ¥550 | |822-440 |Form Hose 3 ¥2,950 | |827-815 |Distance Cap ¥1,280
650-040 |Gasket Ring 12,2/20/1 ¥130 | |822-445 |Form Hose 4 ¥1,460 | |827-817 |Cup Washer ¥1,690
650-370 |Rotary Seal ¥5,910 | |1822-450 |Form Hose ¥5,820 | |827-830 |Cover Washer ¥6,420
651-430 |Cable Clamp 12/m8 ¥2,960 | |823-647 |Cylinder With Sleeve ¥141,960 | [827-837 |Cover Disk ¥13,540
656—860 |Oil Tank Aaay.Unf ¥105,550 | |823-651 |Cylindersleeve ¥35,430 | |827-841 |Angular Ring ¥2,680
656-862 |Oil Tank Cover Aaay.Unf ¥54,230 | 1823-663 |Cylinder head ¥75,710 | |827-850 |Distance Ring 26/36/4,5 ¥2,300
656—-865 |Oil Tank Aaay.Metric ¥105,550 | [823-667 |Cylinder Head ¥67,980 | |827-851 |Distance Ring 26/36/4,5 ¥2,600
656—-867 |Oil Tank Cover Aaay.Metric ¥54,230 | |823-668 |Cylinder Head ¥61,250 | |827-862 |Ring Half ¥3,980
660-460 |Rubber Washer 18 ¥180 | |823-767 |Cylinder With Sleeve ¥109,970 | |827-880 |Square Washer 5,2 ¥1,390
660-771 |Rubber Buffer 10x16xm4 ¥3,790 | |823-769 |Cylinder With Sleeve ¥93,700 | |827-910 |Washer 8,2/26,3/2 ¥510
661-050 |Compression Spring ¥280 | |823-796 |Cylinder With Sleeve,p.t.o Side ¥78,910 | |827-961 |Washer 6,4 Din 125 ¥50
664-362 |Pressure Sensor 2,0 ¥39,240 | |823-805 |Cylinder With Sleeve Magneto Side | ¥78,910 | [827-968 |Washer 6,4 Din 9021 ¥50
664-365 |Pressure Sensor 10 ¥39,240 | |823-828 |Cylinder Head ¥30,310 | |827-970 |Supporting Plate ¥1,490
664-678 |Regulator A-—connector Black ¥45,170 | |823-880 |Cylinder Head ¥103,390 | |827-975 |Supporting Plate ¥1,760
664-679 |Regulator B—connector Grey ¥44,790 | |823-899 |Cylinder With Sleeve,p.t.o Side ¥90,430 | |827-985 |Plug 22 ¥470
664-860 |Connecting Line Assy ¥9,880 | |823-908 |Cylinder With Sleeve,Magn. Side | ¥90,430 | [827-990 |Thrust Washer 33,2/48/1 ¥2,170
665-550 |Ignition Cable Assy ¥5,620 | |823-956 |Cylinder With Sleeve ¥175,810 | |827-992 |Thrust Washer 33,2/51/1,2 ¥9,010
665-551 |Ignition Cable Assy ¥4,280 | |825-012 |Qil Filter, Rotax ¥3,640 | |830-013 |Isolating Flange 6,4 Mm ¥1,730
665-552 |Ignition Cable Assy ¥4,970 | |825-380 |Intake Funnel ¥5,980 | |830-018 |Isolating Flange 6,4mm Thick ¥3,050
665-553 |Ignition Cable Assy ¥4,200 | |825-385 |Intake Funnel ¥8,500 | |830—030 |Gasket ¥1,010
665-554 |Ignition Cable Assy ¥5,760 | |825-415 | Tube For Intake Silencer ¥2,230 | |830-060 |Gasket ¥1,270
665-555 |Ignition Cable Assy ¥4,440 | |825-440 |Adaptor ¥6,730 | |830—085 |Gasket Ring ¥1,010
665-556 |Ignition Cable Assy ¥5,320 | |825-511 |K&N Sp—2707 ¥5,690 | [830-215 |Gasket ¥1,010
665-557 |Ignition Cable Assy ¥4,390 | |825-520 |Air Cleaner Cap ¥3,420 | |830-294 |Labyrinth Sleeve ¥7,270
665-571 |Wiring Harness ¥200,930 | |1825-551 |K&N Sp-2704 ¥4,020 | |830—-350 |O—Ring 60—-2 ¥700
665-610 |Double Ignition Coil ¥43,320 | |825-555 |Air Cleaner 46 ¥18,670 | |830-355 |O-Ring 49,2-1,8 ¥720
665-645 |Fuse Box Assy ¥364,460 | |1825-657 |Intake Silencer Assy ¥29,760 | |830-370 |O-Ring 63-2,5 ¥910
666-010 |Connector Cable ¥13,370 | |825-659 |Intake Silencer Assy ¥29,760 | |830-372 |O-Ring 63-2,5 ¥450
666-012 |Connector Cable ¥14,010 | |825-662 |Silencer Socket ¥6,730 | |830-415 |O-Ring 7x2 ¥870
667-355 |Air Box Assy ¥134,830 | |1825-705 ]Oil Filter 830-720 |Gasket ¥1,210
667-400 |Intake Manifold 1/3 ¥58,840 | |1825-707 |Oil Filter 830-728 |Gasket ¥2,080
667-405 |Intake Manifold 2/4 ¥58,840 | 1825-711 |K&N Sp—2706 ¥6,080 | |830-748 |Oil Seal 30x62x7/7,5 ¥4,770
667-410 |Airbox ¥192,590 | |825-715 ]Air Filter Hac Kit ¥24,780 | |830-962 |Protection Hose 12x16x40 ¥300
667-570 |Airbox Assy ¥226,860 | |1825-721 |K&N Sp-2705 ¥6,730 | |830-963 |Rubber Ring 12x16 ¥80
667-574 |Airbox Assy ¥238,150 | |1825-723 |K&N Sp-2703 ¥6,730 | |831-265 |Oil Seal As 22x32x7 ¥6,440
685-051 | Throttle Body Socket Assy ¥51,260 | |1825-735 |Map Sensor Filter ¥2,200 | |831-355 |Oil Seal 25x62x6/10 ¥5,040
685-061 |Stator Assy ¥107,310 | |1825-740 |Intake Silencer With Frame ¥47,900 | |831-360 |O-Ring 132-1,7 ¥2,030
685-070 |Magneto Flywheei Assy ¥83,880 | |825-743 |Dual Intake Sil.Kit W/bkt ¥37,920 | |831-450 |Rubber Ring ¥1,070
685-665 |Electric Stator Assy ¥90,590 | |825-750 |Air Filter Ru 0800 ¥7,560 | |831-500 |O—Ring 14-3 ¥640
658-974 |Electric Stator Assy ¥97,800 | |825-760 |Single Intake Sil kit ¥14,100 | |831-616 |Impeller Gasket ¥1,190
686-240 |Gasket Set ¥83,990 | |825-762 |Dual Intake Sil.kit Top ¥23,100 | |831-670 |Gasket ¥720
686-250 |Oil Pump Housing With Sensor ¥60,320 | |825-764 |Intake Sil Bottom ¥28,630 | |831-680 |Gasket ¥590
810-011 |Gear Box Housing ¥120,060 | 1825-766 |Intake Silencer Set 831-700 |Rubber Ring 126x1,5x3,5 ¥740
810-012 |Gear Box Housing ¥60,650 2-V Not Machined| ¥33,310 | [831-713 |O—Ring Din 3771-3,2x1,8 ¥590
810-021 |Gear Cover ¥85,440 | |827-010 |Washer ¥630 | |831-740 |Oil Seal 12x30x6 ¥2,810
810-107 |Gear Housing ¥43,890 | |827-050 |Retaining Disk 55/65/1,5 ¥780 | |831-792 |O—Ring, 78x2 ¥2,710
810-109 |Gear Housing ¥51,230 | |827-080 |Shim 17,5/27/0,5 ¥210 | |831-838 |Gasket 0,5 Mm ¥870
810-170 |Attachment Flange ¥20,400 | |827-082 |Shim 17,5/27/0,2 ¥230 | |831-842 |Gasket 1Tmm ¥1,270
810-187 |lIgnition Housing ¥216,570 | |1827-143 |Cowl Cover ¥1,080 | |831-847 |Gasket 1Tmm ¥1,200
810-270 |Cylinder Cowl, Lower Half Right | ¥24,760 | |827-160 |Shim ¥190 | |831-849 |Gasket 1Tmm ¥1,270
810-273 |Cylinder Cowl, Lower Half Left ¥28,270 | |827-220 |Washer 32/38/1,5 ¥2,290 | |831-855 |Gasket 0,4 Mm ¥600
810-301 |Oil Inlet Flange ¥24,590 | |827-230 |Plasatic Washer M4 ¥11,850 | |831-861 |Gasket 2,0 Mm ¥1,090
810-306 |Oil Inlet Cover ¥8,930 | |827-240 |Washer 5,1/15,5/2,5 ¥3,440 | |831-866 |Intake Gasket 1,0 Mm ¥820
810-350 |Gearbox Housing ¥153,880 | |827-260 |Washer 12,5/21,5/1 ¥190 | |831-870 |Labyrinth Seal ¥7,130
810-351 |Gearbox Housing ¥179,470 | |827-261 |Thrust Washer 12,5/21,5/1 ¥420 | |831-881 |Gasket ¥1,520
810-361 |Gear Cover ¥106,740 | 1827-300 |Washer 6,2 ¥730 | |831-885 |Compression Shim ¥900
810-370 |Adapter Housing ¥57,440 | |827-305 |Washer 6,2/18/2 ¥730 | [831-900 |Sealing Ring ¥210
810-592 |Oil Pump Housing ¥42,870 | |827-345 |Spring Cup ¥1,190 | |831-925 |O-Ring 5x2 Nbr 70-80 Sh ¥490
810-620 |Cover Plate ¥1,140 | |827-347 |Spring Cup ¥1,090 | |831-929 |O-Ring 5x2 ¥600
810-825 |Cover Plate ¥2,430 | |827-430 |Spring Holding Cup ¥1,550 | |831-936 |Cover Gasket ¥1,020
810-866 |Connecting Flange ¥13,840 | |827-441 |Spacer Ring 30,5/42/2 ¥1,080 | |831-950 |Oil Seal 35x72x7/8,5 ¥5,120
810-980 |Ignition Cover ¥10,160 | |827-445 |Distance Ring 31/42/1,5 ¥1,140 | |831-952 |Oil Seal 35x72x7/8,5 ¥6,210
811-460 |Oil Pump Housing ¥86,660 | |827-465 | Thrust Washer 18/21,7/2,5 ¥1,810 | |831-990 |Oil Seal 30x62x6/10 ¥5,250
811-480 |Turbo Center Section ¥399,650 | |1827-510 |Shim 15,3/32,5/0,5 ¥230 | |832-022 |Ball Bearing 6306-2rsc3 30-72-19 | ¥11,100
811-940 |Rotary Valve Cover Assy ¥45,960 | |827-530 |Distance Ring ¥250 | |832-091 |Bb 6305 Tnh 25-62-17 ¥9,280
811-956 |Gear Cover Assy ¥127,470 | 1827-600 |Shim ¥650 | |832-095 |Ball Bearing ¥8,610
811-958 |Gear Cover Assy ¥122,960 | [827-650 |Distance Sleeve 17,3/28/2,8 ¥1,240 | |832-161 |B.bearing, 6203—2rs C3 ¥4 890

pllb




ROTAX ENGINE PARTS ffi#&3%

ARES mom A i #& ||ERES mom A fili #& ||E&RES [ fili %

832-200 |Ball Bear.6206 Nr C4,30-62-16 ¥9,670 | |840-201 |Plug Screw 1/4-18npt ¥1,080 | |841-566 |Allen Screw M8-50 ¥230
832-203 |Ball Bearing 6206 N C3 ¥10,640 | |840-270 |Magnetic Plug M18x1,5 ¥3,830 | |841-580 |Hex Screw M6x8 ¥80
832-208 |B Bearing 6206 N Tvh,30-62-16 ¥9,320 | |840-290 |Stud M10x18/18 ¥600 | |841-591 |Allen Screw M8x35 ¥190
832-236 |B Bearing 6207n Tnh C3 35-72-17 | ¥10,840 | |840-351 |Slotted Head Screw M5x20 ¥80 | |841-601 |Hex Screw M16x1,5x40 ¥1,610
832-260 |Needle Pin B4x17,8 ¥210 | |840-370 |Allen Screw M6x11,5 ¥120 | |841-620 |Combined Screw M3x8 ¥230
832-300 |Needle Bearing 25x32x16 ¥5,020 | |840-371 |Allen Screw M6x11,5 ¥130 | |841-651 |Hex Screw 1/2-2ounfx1 3/16 ¥930
832-320 |Cagel Needle Bearing 18x22x23 ¥7,410 | |840-391 |Allen Screw M6x14 Din 912 ¥130 | |841-656 |Hex Screw 1/2-2ounfx2 ¥1,240
832-325 |Cagel Needle Bearing 18x22x21,8 ¥6,850 | |840-401 |Allen Screw M6x22 ¥150 | |841-680 |Taptite Screw M5x8 ¥140
832-340 |Roller Bearing Rnu 1005 ¥25,160 | |840-425 |Allen Screw 1/2-20unfx1 3/4 ¥4,130 | |841-731 |Hex Screw M12x1,5Ihx45 ¥3,400
832-360 |Ball Bearing 16002 ¥5,350 | |840-444 |Hose Nipple With Bracket ¥7,500 | |841-771 |Set Screw M6x8 ¥230
832-410 |Needle Cage K 28x34x20h ¥7,810 | |840-445 |Hose Nipple Use 840 447 ¥2,470 | |841-781 |Capstan Screw M6x10 ¥730
832-538 |B Bearing 6206 Tvh C4m Assy ¥9,050 | |840-460 |Nipple 13,2/9,5-m14x1,5 ¥2,560 | |841-799 |Stud M8x155 ¥2,040
832-578 |Ball Bearing 6207e Tnh,35-72-17] ¥13,270 | |840-461 |Nipple 13,2/9,5-m14x1,5 ¥2,470 | |841-820 |Allen Screw M10x45 ¥570
834-012 |Drive Gear 21t ¥13,450 | |840-511 |Allen Screw M5x16 ¥70 | |841-831 |Allen Screw M8x75 ¥440
834-053 |Starter Gear 61 T, ¥38,900 | |840-515 |Allen Screw M5x18 ¥130 | |841-841 |Allen Screw M8x65 Din 912 ¥320
834-106 |Dog Gear 54 T Assy ¥37,620 | |840-518 |Allen Screw M5x18 ¥130 | |841-860 |Screw M5 ¥2,570
834-122 |Free Wheel Gear 50 T ¥9,590 | |840-556 |Stud, M8x173,5 ¥2510 | |841-875 |Hex Screw M16x120 ¥2,080
834-130 |Pump Gear 16 T ¥14,010 | |840-588 |Stud M8x177 ¥4,440 | |841-881 |Stud M8x75 ¥1,180
834-135 |Water Pump Gear 15 T ¥14,010 | |840-620 |Stud M8x175 ¥1,400 | |841-893 |Stud M8x84 ¥1,670
834-140 |Pump Gear 24 T ¥14,590 | |840-631 |Stud M5x145/16 ¥2,680 | |841-901 |Stud M8x91,5 ¥1,020
834-145 |Pump Gear 26 T ¥16,460 | |840-635 |Stud M5x150/16 ¥2,680 | [841-913 |Stud M8x103,5 ¥1,080
834-150 |Idle Gear 44/14 T ¥24,390 | |1840-670 |Hose Nipple M6 ¥1,200 | |841-921 |Plug Screw M12x1,5 Din 910 ¥1,360
834-156 |Idle Gear 50/11 T, ¥24,760 | |1840-681 JAllen Screw M8x40 Din 912 ¥230 | |841-923 |Plug Screw M12x1,5 Din 908 ¥1,020
834-160 |Drive Gear 22 T ¥28,670 | |840-700 |Adapter 9/16 Unf/m12x1,5 ¥8,580 | [841-931 |Slotted Head Screw 1/4-20uncx1/2 ¥1,140
834-181 |Worm Gear 5 T ¥15,810 | |840-711 |Stud M8x21 ¥2,620 | |841-940 |Allen Screw M10x50 ¥740
834-232 |Drive Gear 29 T ¥26,940 | |840-730 |Banjo Bolt M8x1x17 ¥7,020 | |841-946 |Allen Screw M10x50 ¥470
834-245 |Vacuum Pump Gear 22 T ¥27,550 | |1840-737 |Banjo Bolt Assy ¥8,620 | |841-950 |Stud M8x43/23 ¥1,470
834-280 |Free Wheel Gear 42 T ¥34,610 | |840-740 |Nipple 7/3,8 ¥1,950 | [841-971 |Plastite Screw 5,5x16 ¥250
834-290 |Idle Gear 62/25 Z ¥38,450 | |840-745 |Nipple 9/5,7 ¥1,950 | |841-983 |Plug Screw M12x1 ¥4,290
837-024 |Propeller Shaft ¥44,880 | |840-752 |Stud, M8 X 201 ¥1,910 | |841-991 |Allen Screw M8x70 ¥320
837-026 |Propeller Shaft ¥43,010 | |840-754 |Stud M8x210 ¥2,840 | |842-010 |Distance Nut M8x27,5 ¥930
837-102 |Idle Gear Shaft ¥3,660 | |840-757 |Stud M8x291 ¥2,340 | |842-030 |Lock Nut M5 ¥230
837-111 |Pump Shaft ¥11,230 | |840-763 |Allen Screw M4x16 Iso 4762-g2-70 ¥5,760 | |842-033 |Lock Nut M5 ¥50
837-120 [Pump Shaft ¥10,620 | |840-770 |Adapter 9/16 Unf/m10x1 ¥8,220 | |842—042 |Lock Nut M6 ¥350
837-127 |Oil Pump Shaft Assy, ¥18,420 | |840-775 |Adapter 1/2-20 Unf/m10x1 ¥8,220 | |842—050 |Distance Nut M8x37 ¥930
837-129 |Oil Pump Shaft Assy, ¥14,850 | |840-861 |Allen Screw M6x25 Din 912 ¥150 | |842-230 |Hex Nut M22x1,5 ¥1,670
837-150 |Rev Counter Shaft ¥24,230 | |840-863 |Allen Screw M6x25 ¥190 | |842-239 |Hex Nut M22x1,5 ¥1,670
837-185 |Propeller Shaft ¥57,120 | |840-880 |Allen Screw M6x30 Din 912 ¥80 | |842-250 |Nut ¥2,130
837-196 |Cam Shaft 227 Degr.Assy.W/0.Rpm | ¥207,460 | |840—-883 |Allen Screw M6x30 ¥190 | |842-314 |Hex Nut M20x1,5 Din 936 ¥1,210
837-215 |Flex.Rev.Counter Shaft 1300 Mm | ¥20,720 | |840-887 |Allen Screw M6x30 Din 912 ¥90 | |842-324 |Cap Nut M8 ¥650
837-217 |Flex.rev.counter Shaft 1500 Mm | ¥16,220 | |840-920 |Drain Plug M14x1,5 ¥650 [ |842-330 |Spring Nut M8 ¥1,740
837-246 |Rotary Valve Shaft 618 Only ¥33,450 | |840-947 |Allen Screw M10x35 Din 912 ¥550 | |842-331 |Spring Nut M8 ¥1,740
837-249 |Rotary Shaft 582/99 ¥26,370 | 1840-991 |Allen Screw M8x30 ¥190 | |842-390 |Spring Nut V 4,8 ¥190
837-285 |Propeller Shaft ¥116,230 | |1841-030 |Combined Screw M4x22 ¥270 | |842-420 |Lock Nut ¥2,770
837-289 |Propeller Shaft Sealed ¥116,230 | [841-035 |Combined Screw M4x28 ¥270 | |842-430 |Hex Nut 1/4 ¥2,910
837-290 |Oil Pump Shaft Assy ¥12,100 | |841-075 |Combined Screw ¥680 | |842-476 |Collar Cap Nut M8 ¥2 950
837-292 |Oil Pump Shaft ¥8,600 | |841-149 |Stud M8x167 ¥2,370 | |842-491 |Distance Nut M8 X 24,5 ¥2,010
837-302 |Idle Gear Shaft ¥3,530 | |841-201 |Hex Screw M8x70 ¥360 | |842-574 |Hex Nut M34x1,5 Lh ¥8,850
837-418 |Cam Shaft 230 Degr.Assy.W/0.Rpm | ¥207,460 | |841-210 |Combined Screw M4x12 ¥240 | |842-579 |Hex Nut M30x1.5 12mm, Lh ¥2,230
837-660 |Propeller Shaft ¥90,700 | |841-250 |Stud M8x81/27 ¥660 | |842-585 |HexScrew M24x1,5 — 19mm ¥2,120
837-668 |Propeller Shaft ¥118,740 | |1841-301 |Hex Screw M8x65 ¥260 | |842-610 |Hex Nut M8 ¥570
838-024 |Return Spring ¥1,970 | |841-306 |Hex Screw M8x65 Sw 11 ¥650 [ |842-630 |Nut With Round Spigot M8 ¥4,030
838-026 |Return Spring ¥2,400 | |841-308 |Bolt ¥940 | |1842-634 |Round—Neck Nut Set M8 ¥8,370
838-030 |Compression Spring ¥1,170 | [841-311 |Hex Screw M8x75 ¥390 | |842-638 |HexNeck Nut Set 5/16—24unf ¥25,520
838-122 |Compression Spring L39,5 ¥1,070 | |841-336 |Cyl-Screw M6x12 ¥2,390 | |842-639 |HexNeck Nut Set 5/16—-20unf ¥8,370
838-125 |Compression Spring L65,6 ¥450 | |841-340 |Countersunk Screw M5x12 ¥140 | |842-643 |Collar Nut M102x1,5 ¥35,400
838-155 |Valve Spring ¥3,700 | |841-355 |Stud M8x79 ¥960 | |842-650 |Heli-Coil Thread Insert M8x20 ¥1,300
838-161 |Disk Spring 100x76x2,7 ¥9,440 | |841-360 |Slotted Head Screw M4x14 ¥190 | |842-660 |Nut M8 ¥3,520
838-170 |Spring Washer 80x36x3 ¥3,450 | |841-395 |Hex Screw ¥1,180 | |842-661 |Nut M8 ¥3,650
838-215 |Disk Spring B80, 80x41x3 ¥3,070 | |841-430 |Stud M8x104 ¥1,180 | |842-740 |Distance Nut M6x24 ¥1,820
838-232 |Tension Spring ¥1,780 | |841-441 |Counter Sunk Screw M4x8 ¥120 | |842-742 |Distance Nut M6x22,5 ¥1,580
838-240 |Spring ¥1,170 | |841-446 |Slotted Head Screw M4x12 ¥120 | |842-758 |Soldering Nut M8x1 ¥1,520
838-242 |Spring ¥1,690 | |841-460 |Combined Screw M4x16 ¥240 | |842-790 |Gewindeeinsatz M8x26 ¥1,820
840-036 |Allen Screw M6x12 Din 912 ¥240 | |841-471 |Counter Sunk Screw M4x20 ¥120 | |842-875 |Nut M16x1,5 ¥5,810
840-061 |Alen M8x80 ¥1,190 | |841-485 | Taptite—Screw M5x16 ¥190 [ |842-950 |Lock Nut Din 14441 M8-sw12 ¥350
840-070 |Screw ¥870 | |841-495 |Self-Tapping Screw 48x16 ¥50 | |845-020 |Spring Washer B6 ¥60
840-080 |Screw 11/64 ¥660 | |841-501 JAllen Screw M5x35 ¥110 | |845-030 |Spring Washer B8 ¥70
840-091 ]Allen Screw M8x140 Din 912-10.9 ¥720 | |841-506 |Allen Screw M5x35 ¥180 | |845-035 |Spring Washer 8,3/13,6/0,4 ¥650
840-101 |Hex Collar Screw M8xx150 ¥180 | |841-510 |Taptite Screw 1/4-20ouncx3/4 ¥280 | |845-085 |Friction Washer Vs8 ¥100
840-131 |Stud M8x138 ¥210 | |841-520 |Allen Screw M8x12 ¥180 | |845-106 |Mono Hook Circlip ¥350
840-141 |Stud M8x186 ¥1,180 | |841-521 |Allen Screw M8x12 ¥160 [ |845-150 |Retaining Ring 30x1,2 ¥250
840-160 |Tightening Screw M6 ¥1,600 | |841-540 | Taptite—Screw M6x25 ¥230 | |845-160 |Circlip 12 ¥230
840-171 |Stud M8 X 200 ¥1,180 | |841-550 | Taptite Screw M5x22 ¥210 | |845-300 |Retaining Ring 15 ¥300
840-191 |Stud M8x105 ¥1,670 | |841-561 |Allen Screw M8x45 ¥50 | |845-310 |Lock Washer Vhz 8 ¥60

pT1T7




ROTAX ENGINE

PARTS

flite =

ARES mom A i #& ||ERES mom A fili #& ||E&RES [ fili %

845-330 |Washer 4,9x15,5x0,8 ¥120 | |850-131 |Gasket ¥1,410 | |851-127 |Radiator Bracket Left, Long ¥8,620
845-340 |Spring Washer B12 ¥150 | |850-136 |Gasket ¥1,410 | |851-129 |Intake Silencer Bracket ¥4 870
845-360 |Circlip ¥600 | |850-151 |Rubber Ring 83x1,5x3,5 ¥780 | [851-130 |Clamp 60-80 ¥1,520
845-380 |Main Jet Locking ¥900 | |850-190 |Rubber Ring 78x1,5x3,5 ¥460 | |1851-140 |Hose Clamp 140 ¥5,120
845-381 |Lock Washer A6 ¥80 | |[850—-200 |Gasket ¥1,020 | [851-150 |Muffler Holder ¥10,070
845-382 |Lock Washer A8 ¥160 | |850-245 |Gasket ¥1,100 | |851-230 |Oil Tank Bracket Upper Half ¥7,210
845-425 |Circlip 70 ¥990 | |850—300 |Gasket ¥1,420 | |851-235 |Oiltank Bracket Lower Half ¥7,210
845-430 |Friction Washer Vs30 ¥1,260 | |850-310 |O-ring 139-3 ¥2,200 | |851-250 |Cable Clamp 15/m5 ¥890
845-450 |Retaining Ring 17x1 ¥160 | |850-338 |Gasket ¥970 | [851-260 |[Ignition Coil Bracket 1 ¥1,470
845-540 |Mono Hook Circlip ¥260 | |850-340 |Gasket Ring 12,5/17/0,5 ¥160 | |851-266 |Bracket ¥1,470
845-560 |Fastener ¥320 | |850-350 |Rubber Gasket 26,5 Mm ¥580 | |851-267 |Bracket ¥1,470
845-650 |Retaining Ring 36x1,5 ¥240 | |850-352 |Rubber Gasket 43 ¥630 | |851-268 |Bracket ¥1,470
847-116 |Distance Sleeve 8 Mm ¥1,090 | |850-360 |O—Ring 67,95-2,62 ¥780 | |851-293 |Turbo Bracket ¥26,030
847-117 |Distance Sleeve 10,5/24/8 ¥1,650 | |850-371 |Gasket ¥690 | |851-302 |Exhaust Bracket ¥44,130
847-222 |Distance Sleeve ¥720 | |850-373 |Gasket ¥690 | |851-327 |Clamp Block ¥12,710
847-223 |Distance Sleeve 84/15/6 ¥3,570 | |850-380 |Gasket ¥990 | |851-370 |Clamp 8 ¥640
847-225 |Distance Sleeve 8,4/15/6 ¥1,980 | |850-390 |O—-Ring 60—4 ¥1,280 | [851-392 |Cable Support ¥13,300
847-228 |Spacer 10,5/15/10 ¥1,790 | |850-400 |O-Ring ¥1,730 | |851-420 |Clamp 30-45 ¥1,140
847-245 |Distance Sleeve 5,4/11/12 ¥920 | |850-410 |Gasket ¥920 | |851-481 |Ignition Coil Bracket 3 ¥1,470
847-247 |Distance Sleeve 5,4/10/18 ¥850 | |850-420 |Gasket ¥870 | |851-565 |Cable Clamp 7/m5 ¥740
847-248 |Spacer 5,4/10/12 ¥660 | |850-430 |O—-Ring 75-2,5 ¥2,030 | |851-645 |Spring Type Clamp ¥930
847-280 |Spacer 15,2/22/24,5 ¥1,850 | |850-441 |Gasket ¥840 | |852-070 |Key Clamp ¥570
847-282 |Spacer ¥1,930 | |850-445 |Gasket ¥840 | |852-094 |Starter Rope 30 Meters ¥13,850
847-310 |Distance Ring 5,4/10/3 ¥670 | |850-446 |Gasket ¥850 | |852-098 |Starter Rope 5,5x3200 Mm ¥2,590
847-390 |Stop Tube ¥1,670 | |850—-447 |Gasket ¥1,210 | |852-177 |Starter Grip ¥3,850
847-395 |Stop Tube ¥1,570 | |850—-451 |Gasket ¥850 | |852-283 |Rope Sheave ¥10,260
847-465 |Distance Sleeve 8,4/15/24,3 ¥1,540 | |850-460 |O—-Ring 9x2,2 ¥900 | |852-285 |Rope Sheave ¥9,530
847-470 |Cone Sleeve 8,4/15/8 ¥1,120 | |850-470 |Base Gasket ¥550 | |852-286 |Rope Sheave ¥8,870
847-475 |Cone Sleeve 8,4/15/4 ¥1,020 | |850-480 |O—-Ring 64-2,5 ¥3,650 | |852-290 |Pawl ¥3,420
847-530 |Distance Sleeve 7/11/6 ¥800 | |850-491 |O—-Ring 145x6 ¥4,180 | |852-292 |Pawl ¥2,250
847-590 |Spacer 8,4/18/10 ¥1,520 | |850-500 |O—-Ring 62-1,5 ¥1,480 | |852-302 |Pawl Lock ¥1,990
847-600 |Distance Tube, 141 Mm ¥5,940 | |850-510 |O—Ring 4,7x1,4 ¥490 | |852-303 |Pawl Lock ¥1,740
847-605 |Distance Bolt, 131 Mm ¥5,940 | |850-540 |O—Ring 83-2 ¥3,200 | |852-305 |Pawl Lock ¥2,030
847-608 |Distance Bar ¥13,030 | |850-552 |Exhaust Gasket ¥1,390 | |852-311 |Starting Pulley ¥6,590
847-621 |Distance Ring ¥2,260 | |850-560 |Rubber Gasket ¥7,640 | |852-323 |Starting Pulley ¥4740
847-632 |Spacer 8,1/10/13 ¥4,350 | |850-565 |Gasket ¥7,640 | |852-370 |Starter Gear Adapter ¥17,680
847-660 |Spacer 5,2/12/7,4 ¥860 | |850-580 |O—-Ring 8x4 ¥580 | |852-376 |Starter Gear Adaptor ¥17,680
847-661 |Spacer 5,2/12/7,4 ¥800 | |850-585 |O—Ring 8x5 ¥600 | |852-378 |Starter Gear Adapter ¥17,680
847-670 |Distance Sleeve 5,2/10/7 ¥820 | |850-590 |O—-Ring 16-4 ¥650 | |852-405 |Sprag Clutch Housing ¥35,180
847-687 |Distance Sleeve 35,2/42/6 ¥4,440 | |850-633 |Exhaust Gasket ¥1,650 | |852-407 |Sprag Clutch Housing ¥17,020
847-689 |Spacer 35,2/42/6 ¥4,540 | |850—711 |Oil Seal 10x30x8 ¥3,030 | [852-410 |Starting Pulley ¥5,280
847-700 |Spacer 6/10/11 ¥1,180 | |850-744 |Gasket ¥2,560 | [852-411 |Starting Pulley ¥5,280
847-701 |Spacer 6,5/10/11 ¥1,160 | |850-746 |Gasket ¥860 | |852-412 |Starting Pulley ¥5,280
847-730 |Spacer 6,5/18/9 ¥2,170 | |850-750 |O—-Ring 67-2 ¥1,950 | |852-419 |Rope 2.2 Meter (7 Feet) ¥5,280
847-741 |Graduated Sleeve ¥2,070 | |850-775 |Double Gasket 0,5 Mm ¥3,270 | |852-422 |Starting Pulley ¥5,280
847-750 |Splitted Cone Sleeve 5 ¥14,470 | |850-779 |Double Gasket 0,5 Mm ¥3,220 | |852-430 |Sprag Clutch Housing ¥35,910
847-755 |Splitted Cone Sleeve 7,5 ¥16,670 | |850-890 |Rubber Washer 10/30,5/2 ¥420 | |852-520 |Lock Lever ¥550
847-757 |Splitted Cone Sleeve 1:10 ¥16,670 | |1850-902 |O-Ring 9,2—2—n Fpm ¥1,300 | |853-010 |Cable Clamp 32/m6 ¥1,480
847-760 |Threaded Spacer M6/m10 ¥720 | |850-930 |O—Ring 16x5 ¥1,150 | |853-028 |L—ear—clamp 48,3-51,5 Mm ¥260
847-776 |Drive Sleeve ¥38,410 | |850-942 |Seal, rotary, 618 ¥11,030 | |853-125 |Connector Bracket ¥8,620
847-778 |Drive Sleeve ¥42,470 | |850-945 |Seal/Rotary ¥11,030 | |853-303 |L-ear—clamp 13,2-15,7 Mm ¥240
847-785 |Step Collar ¥5,240 | |850-950 |O—Ring 29,87x1,78 ¥1,390 | |853—-322 |Receptacle ¥3,110
847-792 |Spacer 8,4/12/30 ¥1,820 | |850-965 |Oil Seal 32x52x7 ¥14,060 | |853-355 |Hook ¥250
847-796 |Spacer 8,4/12/7,5 ¥1,410 | |850-967 |Oil Seal A 32x52x8 Fpm ¥13,070 | |853-356 |Hook, Stainless ¥280
847-802 |Spacer 25/31,95/13 ¥2,980 | |850-975 |Oil Seal A 12x30x7 Nbr ¥4,000 | |853-412 |Cable Clamp #8 ¥740
847-810 |Rotary Seal Sleeve ¥2,810 | |850-977 |Oil Seal A 12x30x7 Fpm ¥4,650 | |853-418 |Cable Clamp ¥3,050
847-841 |Spacer 10,5/17/15 ¥1,180 | |850-981 |Gasket ¥1,600 | |853-515 |Clamp 16/9 ¥660
847-880 |Cable Retainer ¥1,930 | |851-020 |Clamp 76 ¥3,590 | |853-530 |Clamp ¥4,000
847-882 |Spacer ¥3,200 | |851-040 |Mounting Plate ¥8,310 | |853-595 |Clamp 59 ¥1,400
847-890 |Spacer Ring 36/43/2,5 ¥1,300 | |851-050 |Clamp 48 ¥1,260 | |853-726 |Clamp Sp 17/9 ¥650
847-910 |Distance Sleeve ¥2,070 | |851-065 |Clamp 62 ¥1,470 | |853-735 |Starter Bracket ¥9,130
847-926 |Step Colar ¥1,610 | |851-070 |Support ¥6,350 | |853-760 |Starter Bracket ¥9,020
848-225 |Eccenter ¥12,470 | |851-072 |Support Left ¥6,230 | |853-767 |Starter Bracket ¥14,950
848-230 |Stop Lever ¥1,170 | |851-074 |Support Right ¥6,350 | |853-840 |Clamp 3-5 Mm ¥300
848-232 |Stop Lever ¥1,170 | |851-100 |Cable Clamp 18 ¥1,690 | |853-845 |Clamp 5-7 Mm ¥650
848-240 |Choke Lever Inside ¥360 | |851-110 |Cable Clamp 8/m5 ¥1,170 | |853-890 |Starter Support ¥2,690
848-245 |Choke Lever Outside ¥850 | |851-111 |Cable Clamp 8/m5 ¥1,540 | [854-015 |Rocker Arm Pto Assy ¥34,570
850-020 |Rubber Ring ¥450 | |851-113 |Clamp 18/m5 ¥1,530 | |854-025 |Rocker Arm Mag Assy ¥34,570
850—-040 |Rubber Ring 152,5x2,5x5 ¥1,050 | |851-115 |Cable Clamp 5/m5 ¥740 | |854-108 |Intake Valve 38 mm ¥24,420
850-055 |Oil Seal 30x47x7/7,5 ¥4,100 | [851-116 |Cable Clamp 5/mb ¥1,730 | |854-118 |Exhaust Valve 32mm ¥39,450
850-057 |Oil Seal As 30x47x7/7,5 Fpm ¥13,600 | |851-118 |Cable Clamp 11,3/m5 ¥860 | |854-130 |Timing Gear 52 T, ¥44,380
850-060 |Gasket ¥530 | |851-120 |Radiator Bracket Right, Short ¥5,540 | |854-140 | Timing Gear 26 T, ¥24 240
850-090 |Isolating Frange ¥390 | |851-122 |Radiator Bracket Right, Long ¥8,620 | |854-186 |Valve Spring Retainer ¥2 840
850-114 |Gasket 1 ¥1,200 | |851-125 |Radiator Bracket Left, Short ¥5,540 | |854-193 |Rocker Arm Shaft ¥5,310

pllo




ROTAX ENGINE

PARTS

flite =

ARES mom A i #& ||ERES mom A fili #& ||E&RES [ fili %

854-197 |Oversize Rocker Arm Shaft ¥9,680 | |861-215 |Diaphragm ¥1,950 | |866—900 |End Frame Assy ¥16,420
854-224 |Valve Guide 912s ¥11,660 | |1861-620 |Primer Kit ¥13,230 | |866—-910 |Faston Connector 6,3x0,8 ¥440
854-383 |Rocker Arm Left ¥39,190 | |1861-630 |Primer Pump ¥14,790 | |867-389 |Carburetor Socket Assy, ¥13,160
854-393 |Rocker Arm Right ¥39,190 | |861-640 |Bent Tube Assy ¥4,780 | |867-400 |Intake Socket ¥9,090
854-470 |Thru Valve ¥18,000 | |861-920 |Distance Sleeve ¥450 | |867-407 |Intake Manifold Assy ¥9,950
854-861 |Valve Push—Rod Assy ¥22,670 | |861-931 |Adaptor For Tp ¥27,040 | |867-421 |Intake Socket ¥9,130
856-330 |Regulating Piston ¥2,400 | |861-940 |Air Vent Line ¥1,840 | |867-430 |Intake Manifold ¥14,240
856-821 |Adapter M14x1,5/m12x1,5 ¥2,930 | |864-011 |Faston Connector 6,3x0,8 ¥160 | |867-435 |Intake Manifold Assy ¥15,310
857-230 |Valve Piston ¥4,010 | |864-021 |Ecu Reader Level 1 ¥102,660 | |1867-445 |Intake Cover ¥11,850
860-040 |Damper Right ¥450 | |864-022 |Ecu Reader 2 ¥125,760 | |867-450 |Intake Manifold ¥15,030
860-042 |Damper Left ¥450 | |864-023 |Ecu Reader 3 ¥141,370 | |867-462 |Intake Cover Assy, Oil Inj ¥12,750
860-060 |Support Damper ¥390 | |864—070 |Ignition Cable 480 Mm ¥1,080 | |867-465 |Intake Cover ¥11,850
860-070 |Spark Plug Cover ¥2,000 | |864-071 |Ignition Cable 500 Mm ¥1,240 | |867-470 |Intake Manifold ¥24,280
860-091 |Noise Damper, Long ¥2,710 | |864-250 |Oil Pressure Sensor Wire Assy | ¥14,290 | |867-481 |Rubber Socket ¥5,630
860-096 |Noise Damper, Short ¥1,560 | |864-261 |Faston Connector 6,3x0,8 ¥350 | |867-484 |Rubber Socket ¥4,750
860-160 |Adaptor Ring ¥1,460 | |864-271 |Mass Cable Assy, ¥1,480 | |867-489 |Rubber Elbow ¥10,210
860—171 |Shrink Hose 40 mm ¥650 | |864-272 |Mass Cable Assy ¥3,300 | |867-610 |Intake Flange ¥41,050
860-181 |Shrink Hose 50 mm ¥510 | |864-273 |Mass Cable Assy, ¥1,710 | |867-696 |Carburetor Socket ¥3,880
860-182 |Shrinking Tube 15 mm ¥370 | |864-280 |Service Wiring Harness Assy ¥13,870 | |867-932 |Intake Manifold Assy.1/4 ¥57,710
860-240 |Plug ¥250 | |864-294 |lgnition Cable 300 Mm ¥700 | |1867-936 |Intake Manifold Assy 1/3 ¥57,710
860-260 |Rubber Washer 11/19/3 ¥140 | |864-296 |lIgnition Cable 560 Mm ¥1,180 | [874-106 |Tank Cap Assy ¥3,190
860-300 |Low Pressure Hose, Per Meter ¥7,190 | |864—-297 |lgnition Cable 610 Mm ¥1,360 | |874-211 |Fuel Line 3000 mm ¥4420
860-304 |Low Pressure Hose 365 Mm ¥2,910 | |864-298 |lgnition Cable 670 Mm ¥1,310 | |874-233 |Fuel Pressure Gauge ¥39,150
860-305 |Low Pressure Hose 280 Mm ¥2,060 | |864-769 |Generator Cable Assy, ¥1,390 | |874-234 |Fuel Pressure Gauge ¥30,370
860-390 |Protection Plug 38,4 ¥170 | |864-970 |Generator Cable Assy, ¥1,350 | |874-270 |T-Piece 6-6-6 ¥1,270
860-397 |Protection Plug 31,6 ¥230 | |865-453 |Connector Housing ¥4,750 | |874-280 |Fuel Hose Assy ¥21,510
860-400 |Protection Cap 47 ¥1,160 | |865-550 |Condenser Without Cable ¥8,540 | |874-282 |Fuel Hose Assy ¥23,080
860-407 |Protection Cap ¥480 | |865-636 |Magneto Housing ¥47,370 | |874-290 |Fuel Hose Assy ¥22470
860-410 |Protection Plug 43 ¥260 | |865-637 |Magneto Housing Assy ¥47,370 | |874-300 |Drip Tray 914 ¥13,290
860-425 |Rubber Spacer ¥650 | |865-710 |Ignition Cable(sold By The Meter) ¥4,600 | |874-313 |3-Way Solenoid Valve Assy ¥18,450
860-460 |Protection Cap ¥1,930 | |865-740 |Wire For Magneto 23m ¥600 | |874-336 |Fuel Hose Assy ¥19,780
860-520 |Protection Mat 50x70x15 ¥1,040 | |865-900 |Brake Light Coil 23w ¥13,960 | |874-337 |Fuel Hose Assy ¥19,480
860-525 |Cable Protection 150x95x5 ¥1,120 | |865-992 |Mass Cable Assy ¥870 | |874-345 |Fuel Hose Assy ¥19,780
860-527 |Cable Protection 95x50x5 ¥790 | |865-993 |Mass Cable Assy, ¥1,400 | |874-347 |Fuel Hose Assy ¥56,600
860-529 |Cable Protection 80x40x5 ¥830 | |866—010 |Connector Housing ¥2,370 | |874-532 |Check Vaive ¥27,140
860-530 |Shrink Tube 9,5x1,27 ¥6,790 | [866—080 | Tympanium Rectifier—Regulator ¥7510 | |874-654 |Pressure/Temp.Sensor ¥37,200
860-531 |Shrink Hose 25 Mm ¥420 | |866—215 |Overrunning—Clutch Drive Assy| ¥24,180 | |874-680 |Drip Tray Set ¥24 500
860-533 |Shrink Tube 40 Mm ¥620 | |866—261 |Temperature Sensor ¥25,100 | |874-770 |Pressure Regulator Housing ¥12,780
860-541 |Shrink Tube 40 Mm ¥830 | |866—270 |Knock Sensor ¥33,790 | |874-780 |Fuel Injector ¥23,570
860-592 |Protection Cap ¥150 | |866-292 |Fan ¥15,880 | |874-790 |Fuelrail Right ¥44,990
860-595 |Protection Cap ¥250 | |866-295 |Fan ¥14,030 | |874-792 |Fuelrail Left ¥24,330
860-600 |Venting Rubber ¥1,430 | |866—300 |Faston Connector 6,3x0,8 ¥350 | |874-801 |Fuel Hose Assy ¥12,920
860-610 |Rubber Cap ¥320 | |866—305 |Faston Connector 6,3x0,8 ¥600 [ |874-911 |Fuel Hose Assy ¥52,010
860-621 |Shrink Hose 40 Mm ¥720 | |866—418 |Magneto Housing Assy, ¥40,960 | |876-010 |Puller Assy, ¥53,980
860-650 |Protection Tube(heat Resistant)] ¥28,970 | |866-420 |Connector Set Black ¥15,640 | |876-020 |Insertion Jig ¥19,300
860-660 |Hose 4x7 Per Meter ¥11,470 | |866-422 |Connector Set Grey ¥13,690 | |876-040 |Engine Pick Up Bracket ¥21,090
860-690 |Shock Mount ¥6,100 | |866-430 |Fan ¥16,030 | |876-066 |Puller M42x1,5 Assy ¥10,500
860-695 |Shock Mount Set ¥100,470 | |1866—440 |Mass Cable Assy ¥1,520 | |876—070 |Socket Wrench 38x20 ¥45,790
860-700 |Rubber 20x10xm6 ¥3,010 | |866—-450 |Mini—fuse 2a ¥450 | |1876-075 |Socket Wrench 21x12,5 ¥28,850
860-710 |Rubber Buffer 25x20xm6 ¥4,480 | |866—-452 |Mini—fuse 5a ¥450 | |1876-081 |Puller Plate ¥11,580
860-734 |Glass Fiber=Silicon Sheating 120 ¥1,090 | |866-454 |Mini—fuse 7,5a ¥450 | |1876-130 |Socket Wrench 19x12,5 ¥23,040
860-741 |Marking Sleeve 1 ¥140 | |866—456 |Mini-fuse 10a ¥450 | |876—-171 |Cylinder Aligning Tool ¥10,400
860-742 |Marking Sleeve 2 ¥140 | |866—490 |Ato—fuse 20a ¥450 | |876—-175 |Cylinder Aligning Tool ¥7,360
860-743 |Marking Sleeve 3 ¥140 | |866—492 |Ato—fuse 35a ¥450 | |876-180 |Socket Driver ¥18,180
860-744 |Marking Sleeve 4 ¥140 | |866—537 |Carbon Brush Set With Springs| ¥17,130 | |876-197 |Tool Bag 230x160 ¥1,740
860-790 |Taper Plug 21,2 ¥80 | |1866—599 |Amplifier Box ¥38,360 | |876-210 |Socket Wrench 21x26 Mm ¥1,450
860-792 |Prodection Plug 49,8 ¥170 | |866—-609 |Double Ignition Coil ¥23,300 | |876-227 |Socket Wrench 10x13 Mm ¥970
860-826 |Rubber Plate ¥1,550 | |866—-665 |Ignition Coil ¥16,710 | |876-240 |Socket Driver Hex 8 Ball Head ¥18,560
860-827 |Rubber Plate ¥2,030 | |866—702 |Spark Plug Connector ¥4440 | |876-260 |Check Gauge ¥12,470
860-890 |Disk Plug ¥130 | |866—705 |Suppressed Spark Plug Connector ¥3,430 | |876—-298 |Puller Assy ¥24,900
860-962 |Cable Grommet 24,5/11 ¥1,130 | |866—708 |Spark Plug Connector ¥6,180 | |876—357 |Fan Holder ¥2.790
860-965 |Cable Grommet 26,7/9 ¥990 | |866-710 |Clamp 142x2,5 Mm ¥170 | |876—-360 |Allen Key 5mm ¥620
860-980 |Hose 50x5 ¥17,730 | |866-714 |Tir Wrap 142x3,2 Mm ¥50 | |876-402 |Protection Cap ¥5,960
860-981 |Air Intake Hose ¥4,770 | |866—716 |Clamp ¥90 | |876-470 |Ring Spanner 10/13 ¥1,930
860-984 |Air Intake Hose ¥7,350 | |866—-718 | Tir Wrap 94x2,5 Mm ¥50 | |876—489 |Puller Assy, ¥16,400
860-985 |Connecting Hose 35 Mm ¥1,480 | |866-719 | Tir Wrap 550x8,0 Mm ¥460 | |876-490 |Guide Sleeve ¥3,920
860-990 |Protection Hose 8x1 ¥2,230 | |866—770 |Connecting Housing ¥1,520 | |876-500 |Insertion Jig ¥8,750
861-116 |Diaphragm ¥12,350 | |866-850 |Overrunning—Clutch Drive Assy| ¥43,900 | |876-510 |Insertion Jig ¥6,910
861-135 |Pump Case Gasket ¥1,550 | |866—860 |Yoke Assy, ¥40,570 | |876-512 |Insertion Jig ¥7,730
861-137 |Pump Diaphragm ¥1,550 | |866—870 |Rotor Assy, ¥63,260 | |876-518 |Insertion Jig ¥18,740
861-170 |Needle Valve ¥12,900 | |866-880 |Drive Housing Assy, ¥25,610 | |876-552 |Protection Mushroom ¥1,040
861-184 |Floats Qty 2 ¥13,070 | |1866—-890 |Brush Holder With Springs ¥9,170 | |876-557 |Protection Mushroom ¥2 300
861-192 |Float Bracket ¥4,570 | |866—891 |Brush Holder With Spring ¥9,170 | |876-569 |Distance Ring 72/105/28 ¥18,430
861-210 |Diaphragm ¥1,950 | |866—892 |Carbon Brush With Screw ¥9,170 | |876-572 ]Aligning Tool ¥6,720

pllY




ROTAX ENGINE

PARTS

flite =

ARES mom A i #& ||ERES mom A fili #& ||E&RES [ fili %

876—605 |Insertion Jig ¥8,160 | |877-465 |Reducing Socket 17-3/4" ¥21,080 | |881-308 |Connector Set Tps ¥4,370
876-607 |Insertion Jig ¥8,760 | |877-500 |Pin Release Tool ¥21,330 | |881-310 |Connector Set Ignition Coil ¥3,300
876—-610 |Extrusion Jig ¥4,520 | |877-510 |Circlip Installation Pusher ¥10,960 | |881-312 |Connector Set Fuse Box ¥23,540
876612 |Extrusion Jig ¥5,520 | |877-515 |Circlip Installation Tool Assy. ¥21,240 | |881-320 |Fuse Box Wrapped Up ¥347,000
876—-637 |Tool Bag W.Toolbag Assy ¥9,460 | |877-520 |Crankshaft Tool ¥28,270 | |881-360 |Fuel Pump Update Kit ¥13,130
876—640 |Crankshaft Fixation Bolt ¥320 | |877-540 |Pushing Jig Assy ¥27,200 | |881-412 |Radiator Set ¥206,820
876-660 |Insertion Jig Assy ¥17,370 | |877-561 |Pull-Out Plate ¥19,520 | |1881-433 |Dual Radiator Set ¥120,430
876-668 |Insertion Jig Assy ¥21,860 | |877-570 | Tapping Drillm18x1 ¥20,300 | |881-450 |Tachometer Resistor Kit ¥8,800
876-746 |Mounting Plate With Detent ¥70,610 | |877-580 |Pull-In Spindle M24x1,5 ¥16,400 | |881-460 |Oil Reservoir For Qil Injection ¥20,660
876—824 |Distance Gauge PTO Side ¥12,900 | |877-590 |Press—In Mushroom ¥8,640 | |1881-465 |Oil Tank W/Bracket ¥24,410
876-865 |Puller Assy ¥21,860 | |877-594 |Press—In Mushroom ¥17,770 | |881-521 |912 Is Sport Upgrade Kit ¥335,640
876-870 |Hex Screw M16 X 1,5 ¥5,970 | |877-595 |Press—In Mushroom ¥8,290 | |881-630 |Exhaust Assortment ¥85,360
876-880 |Mounting Yoke ¥5,520 | |877-597 |Press—In Mushroom ¥8,290 | |881-631 |Exhaust Assortment Straight ¥85,360
876-885 |Mounting Yoke ¥27,030 | |877-600 |Press—Out Mushroom ¥8,640 | |881-633 |582 Eipper Exhaust ¥85,360
876-890 |Ring Half ¥13,990 | |877-605 |Press—Out Mushroom ¥8,290 | |881-634 |Exhaust Assortment ¥85,360
876-904 |Aligning Tool ¥13,990 | |877-615 |Extractor Assy ¥102,370 | |881-635 |582 Sidemount Exhaust ¥85,360
876-910 |Ignition Timing Equipment ¥18,450 | |877-620 |Oil Filter Wrench ¥17,960 | |881-637 |Exhaust Assortment ¥85,360
876-920 |Centering Ring ¥11,370 | |877-636 |Puller Assy ¥29,570 | |881-638 |Exhaust Assortment ¥85,360
876-940 |Gauge Adapter ¥10,050 | |877-650 |Handle For Insertion Jig ¥17,180 | |881-639 |Exhaust Assortment ¥85,360
876-945 |Gauge Pin ¥3,690 | |877-660 |Puller Assy ¥67,960 | |881-640 |Exhaust Assortment ¥85,360
876-947 |Gauge Pin 52 mm ¥3,150 | |877-670 |Cutting Tool ¥81,280 | |881-651 |Exhaust Assortment ¥55,770
876-950 |Precision Dial Gauge ¥34,140 | |877-680 |Insertion Jig With Sleeve ¥14,060 | |881-654 |Exhaust Assortment ¥85,360
876-967 |Piston Ring Spanner 84mm ¥18,350 | |877-690 |Check Lever ¥17,180 | |881-660 |Exhaust Assortment ¥85,360
876-970 |Piston Ring Spanner 72mm ¥12,250 | |877-700 |Spring Scale 12,5 Kg ¥6,450 | |881-661 |Exhaust Assortment ¥85,360
876-974 |Piston Ring Spanner 69,5mm ¥11,350 | |877-710 |Dial Gauge Adapter Assy ¥29,170 | |881-662 |Exhaust Assortment ¥85,360
876-978 |Piston Ring Spanner 79,5mm ¥17,680 | |877-730 |Float Level Gauge Assy ¥10,500 | |881-663 |Exhaust Assortment ¥85,360
876-980 |Guide Sleeve ¥3,080 | |877-760 |Crank Case Splitting Tool Assy | ¥203,740 | |881-664 |503 Side Mount Exhaust ¥85,360
876-982 |Guide Sleeve ¥4,420 | |877-765 |Crake Case Splithing Tool Assy| ¥246,120 | |881-665 |Exhaust Assortment ¥54,940
877-010 |Circlip Installation Pusher ¥11,980 | |877-772 |R/A Shaft Extractor ¥45,300 | |1881-690 |Vacuum Drive Kit ¥136,870
877-011 |Circlip Installation Pusher ¥9,300 | |877-790 |Adaptor Ring ¥9,620 | |881-692 |Mech.rev.counter Drive Retrofit Kit.| ¥176,010
877-015 |Circlip Installation Tool Assy ¥22,760 | |877-802 |Circlip Installation Tool ¥79,940 | |881-700 |Hydraulic Gov Kit No Shaft ¥209,810
877-020 |Circlip Installation Sleeve ¥11,890 | |877-805 |Circlip Insttool 2 Stroke ¥79,940 | |881-702 |Prop Shaft Kit for Hydraulic Governor | ¥260,940
877-031 |Rubber Protection Mat ¥4,100 | |877-810 | Tool ¥61,300 | |881-832 |Hydraulic Valve Tappet Set ¥54,880
877-040 |Expansion Sleeve ¥17,180 | |877-825 |Insertion Jig ¥46,230 | |881-842 |Rocker Arm Set ¥304,780
877-050 |Insertion Jig ¥7,940 | |877-840 |Spring Clamp Pliers ¥65,800 | |881-862 |Exhaust Parts Set 582 Ul ¥13,610
877-054 |Insertion Jig ¥5,430 | |877-860 |Rv Shaft Seal Removal Tool ¥74,620 | |881-870 |After Muffler Clamps Kit ¥19,820
877-075 |Description Not Available ¥4,410 | |877-870 |Press In Jig Assy ¥95,620 | |881-900 |Valve Spring Retrofit Kit ¥33,030
877-076 |Tool Kit ¥4,870 | |877-890 | Torx—bit T40 ¥4,330 | |881-920 |O—Ring Set ¥8,550
877-091 |Piston Pin Extractor Assy ¥56,630 | |877-900 |Insertion Jig ¥11,540 | |881-980 |Flexible Retrofit Kit ¥66,530
877-110 |Guide Sleeve ¥10,350 | |877-930 |Trestle Support ¥93,640 | |886-024 |Oil Radiator ¥40,980
877-156 |Extracting Nut Assy ¥10,700 | |878-407 |Elbow Assy ¥14,540 | |886-033 |Oil Cooler WUNF Fittings ¥29,200
877-180 |Locating Sleeve ¥820 | |878-660 |Ball Joint ¥2,270 | |886—036 |Oilcooler Lg WUNF Fittings ¥31,320
877-190 |Insertion Jig ¥9,190 | |878-661 |Ball Joint ¥1,910 | |886-051-1]Piston Assy.67,70 Mm Red Dot | ¥39,110
877-230 |Trestle Assy ¥366,200 | |1878-666 |Ball Joint ¥2,300 | |886-051-2|Piston Assy.67,71 Mm Green Dot| ¥39,110
877-240 |Trestle Adapter Assy ¥303,260 | |878-667 |Ball Joint ¥2,420 | |886-052 |Piston Assy.67,72/67,96mm ¥39,110
877-245 |Trestle Adapter Asy ¥403,140 | |1878-677 |Bent Tube Assy ¥7,210 | |886—096 |Oil Pump Assy ¥38,860
877-252 |Press—In Jig ¥12,250 | |878-818 |Bent Tube Assy ¥23,870 | |886-125 |Gear Set 12,27 ¥111,600
877-258 |Press In Jig ¥9,620 | |878-937 |Ex Man, 503 W/Egt Port ¥24,760 | |886-160 |Carburetor 84/32/ ¥66,780
877-263 |Cylinder Aligning Tool ¥14,060 | |878-967 |After—Muffler Assy ¥30,970 | |886-200 |Gear Set B 2,58 ¥56,570
877-270 |Insertion Jig Assy ¥11,370 | |879-101 |Exhaust Elbow Assy, ¥24,460 | |886-201 |Gear Set 2,58, Short ¥58,640
877-275 |Insertion Jig Assy ¥12,250 | |879-104 |Eyhaust Elbow ¥13,230 | |886-202 |Gear Set B 2,24 ¥48,650
877-276 |Insertion Jig Assy ¥12,250 | |879-110 |Muffler Assy ¥120,230 | |1886—204 |Gear Set B 2,00 ¥67,400
877-285 |Press On Device Assy ¥18,640 | |879-115 |Muffler Assy ¥127,350 | |886—205 |Gear Set I 3,0 ¥70,760
877-295 |Impeller Wrench Assy ¥24,900 | |879-119 |Muffler Assy ¥172,410 | |886—211 |Gear Set C 2,62 ¥77,340
877-300 |Aligning Plate ¥11,050 | |879-122 |Exhaust Manifold Assy ¥39,450 | |886-217 |Gear Set C 4,00 ¥79,770
877-316 |Graduated Straightedge Assy ¥24,990 | |879-124 |Exhaust Manifold Assy ¥40,710 | |886-230 |Gasket Set 582 Model 90 ¥36,410
877-320 |Press—In Ring ¥9,970 | |879-852 |Exhaust Manifold Assy, ¥39,450 | |886-232 |Gasket Set 582 Model 99 ¥27,920
877-340 |Hac Adjustment Gauges ¥1,140 | |879-920 |Outlet Elbow Assy ¥8,780 | |886—282 |Gear Set C 3,0 ¥83,570
877-360 |Guide Sleeve ¥4,790 | |879-940 |Connecting Tube Assy ¥14,030 | |886-284 |Gear Set C 3,47 ¥83,570
877-375 |Puller Assy ¥12,340 | |881-030 |Repair Kit 582 99 ¥242 570 | |886-431 |Magneto Generator Assy ¥218,770
877-377 |Puller Assembly, Short ¥16,550 | |881-040 |3-way Solenoid Valve Retrofit Kit] ¥32,910 | |886-432 |Magneto Generator Assy ¥216,220
877-379 |Puller Assy ¥18,740 | |881-090 |Exchange Wide Gear Set Kit ¥49,860 | |886-434 |Generator 912s ¥216,220
877-380 |Valve Spring Mounting Device ¥19,050 | |881-120 |Crank Bolt Kit From 06.0010 ¥36,820 | |886-517 |Gear Set I 2,43 Narrow ¥128,370
877-387 |Valve Spring Jig Assy ¥69,120 | |881-240 |Parts Kit 912 s ¥34,940 | |886-518 |Gear Set 12,43 ¥128,370
877-390 |Nut Spanner A90 ¥12,250 | |881-280 |Advanced Start Module ¥129,230 | |886—561 |Engine Ring Mount ¥138,630
877-415 |Protection Mushroom ¥4,520 | |881-290 |Connector Set Edt ¥5,320 | |886—610 |Fuel Pump Assy ¥27,100
877-417 |Protection Mushroom ¥4,970 | |881-292 |Connector Set Mats ¥4,600 | |886-750 |Gear Set E 2,62 ¥81,380
877-425 |Flywheel Puller Assy ¥23,470 | |881-294 |Connector Set Hic A And Hic B| ¥24,860 | |886-753 |Gear Set E 3,0 ¥81,380
877-430 |Insertion Jig Assy ¥12,250 | |881-296 |Connector Set Cts A Ots A Knock ¥5,180 | |886-755 |Gear Set E 3,47 ¥81,380
877-432 |Insertion Jig Assy ¥12,250 | |881-298 |Connector Set Cps ¥6,240 | |886-756 |Gear Set E 4,0 ¥81,380
877-440 |Socket Wrench A/f 41x20 ¥38,410 | |881-300 |Connector Set Inj ¥4,600 | |886-780 |Coil Kit 12v 220w ¥76,850
877-445 |Socket Wrench Assy. 41x12,5 ¥46,230 | |881-302 |Connector Set ¥5,290 | |886—830 |Spark PlugConversion Kit 912 ¥64,840
877-450 |Socket Wrench 46x20 ¥44,090 | |881-304 |Connector Set Fuel Pump ¥17,620 | |886-855 |Flydat Assy English ¥188,410
877-460 |Reducing Socket 3/4"-1/2" ¥11,370 | |881-306 |Connector Set Aapts ¥6,490 | |886-857 |Flydat Assy ¥67,960

pl120




ROTAX ENGINE PARTS ffi#&3%

ARES mom A i #& ||ERES mom A fili #& ||E&RES [ fili %
886-970 |Sensor Set Ac ¥131,030 | |1888-821 |Pressure Inner And Outer Rotor| ¥10,060 | |910-160 |Pump Mounting Flange ¥12,410
886—972 |Sensor Set Lc ¥131,020 | 1889-130 |Turbo Assy, w—weided Wgate ¥1,046,160 | |910-251 |Starter Housing ¥14,330
886-977 |Sensor Kit 912 ¥131,020 | |889-262 |Fuel Pressureb Regulator Assy | ¥43,870 | |910-316 |Rotary Valve Cover Assy ¥38,670
886-978 |Sensor Kit 912 ¥117,700 | 1889-536 |Carb Overhaul Kit ¥29,510 | |910-320 |Pump Mounting Flange ¥26,210
886-985 |R-Dat Assy,English ¥135,720 | 1889-590 |Oil Pump Assy ¥89,060 | [910-372 |Gear Cover ¥46,080
887-051 |Crankshaft Assy.582 ¥184,980 | 1889-696 |Fuel Pump ¥151,030 | |910-373 |Gear Cover ¥50,540
887-091 |Constant Depression Carb Assy | ¥169,240 | |889-698 |Fuel Pump Assy Metric ¥180,940 | |910-418 |Ignition Housing ¥44710
887-093 |Constant Depression Carb Assy 1/3] ¥153,640 | |889-751 |Electric Starter Assy Hd ¥87,840 | |910-483 |Timing Belt Cover ¥14,190
887-096 |Constant Depression Carb Assy | ¥201,500 | [890-061 |Piston Assy 62,19/62,20 ¥31,580 | |910-517 | Timing Belt Housing Assy ¥11,570
887-098 |Constant Depression Carb Assy 2/4] ¥190,990 | |890-062 |Piston Assy 62,44 Mm ¥34,770 | [910-705 |Air Guide Assy ¥47,020
887-099 |Constant DepressionCarb ¥192,370 | |891-095 |Stator Assy ¥150,850 | |1910-707 |Air Guide Assy ¥55,610
887-110 |Conversion Kit 2-Carb Rew,Start | ¥101,030 | |891-310 |Flydat Monitor For 886 855 ¥171,100 | [910-725 |Air Guide Assy ¥47,020
887-111 |Conversion Kit 1-Carb Rew.Start| ¥95,890 | |891-315 |Flydat-monitoring—set For 886 857 | ¥111,450 | |910-727 |Air Guide Assy ¥55,610
887-112 |Conversion Kit 2-Carb ElecSta | ¥59,950 | |892-500 |Caburator 1/3 ¥133,050 | [910-731 |Starter Cover ¥57,530
887-113 |Conversion Kit 1 Carb Elec.Star| ¥54,810 | |892-505 |Canstant Depression Carb.Assy 2/4| ¥133,490 | |911-137 |Rotary Valve Cover ¥73,330
887-126 |Turbo Asy.w/welded Wgate ¥1,046,160 | |892-510 |Canstant Depression Carb.Assy 1/3]| ¥161,180 | |911-624 |Valve Cover ¥29,390
887-129 |Turbo Asy.w/welded Wgate ¥1,046,160 | |892-515 |Canstant Depression Carb.Assy 2/4| ¥161,180 | |911-672 |Oil Pump Housing Assy ¥86,230
887-130 |Fuel Pressure Regulator Assy ¥21,650 | |892-520 |Canstant Depression Carb.Assy 1/3| ¥185,510 | |911-674 |Oil Pump Housing Assy ¥79,760
887-132 |Fuel Pressure Regulator Kit ¥25,150 | |892-525 |Canstant Depression Carb.Assy 2/4| ¥198,070 | |911-700 |Housing ¥9,040
887-155 |Front Plate Set 912 ¥5,580 | |892-530 |Canstant Depression Carb.Assy 1/3| ¥133,490 | |[911-711 |Oil Pump Cover ¥13,100
887-251 |Alternator F3a ¥181,230 | 1892-535 |Canstant Depression Carb.Assy 2/4| ¥133,490 | |911-713 |Oil Pump Cover ¥12,640
887-254 |Alternator Kit, 40a/12v ¥219,720 | 1892-659 |Crankcase Assy ¥565,010 | [911-790 |Cover ¥8,540
887-269 |Carburator 912 Series Assy:2/4 | ¥128,130 | |892-800 |Rewind Starter Assy ¥38,200 | |911-815 |Oil Pump Housing Assy ¥89,840
887-271 |Gearbox With Clutch 2,27-3 ¥524,480 | |1892-802 |Rewind Starter Set ¥43,840 | |]912-027 |Cylinder Cowl Assy ¥38,290
887-281 |Gearbox With Clutch 2,27-2 ¥534,440 | 1893-115 |Fuel Pump Assy ¥22,490 | |912-075 |Screening Box Housing Assy ¥46,720
887-286 |Gearbox With Clutch 2,27-4 ¥534,440 | 1893-240 |912ul Overhaul-kit +S1200 Core | ¥1,105,000 | |912-102 |Screening Box Cover Assy ¥10,310
887-380 |Crankshaft Assy, ¥170,130 | 1893-242 |912ul Overhaul-kit +S1200 Core | ¥1,105,000 | |912-191 |Rev Counter Housing ¥21,600
887-390 |Oil Pump Shaft Set ¥14,140 | |893-244 |914ul Overhaul—kit +S1200 Core | ¥1,429,350 | |912-205 |Fan Housing ¥72,730
887-472 |Piston Assy, 62,44 Mm ¥28,360 | |893-340 |Gearbox With Clutch I 2,43-2 ¥514,010 | |912-206 |Fan Housing ¥60,380
887-703 |Gearbox With Clutch I 2,43-2 ¥534,440 | |1893-345 |Gearbox With Clutch I 2,43-3 ¥467,210 | |912-215 |Cylinder Cowl Assy,Upper Half | ¥45,130
887-708 |Gearbox With Clutch I 2,43-3 ¥534,440 | 1897-050 |Ngk B8es ¥1,020 | |912-821 |Cylinder Cowl, Upper Half ¥45,960
887-713 |Gearbox With Clutch I 2,43-4 ¥534,440 | |1897-055 [Ngk Br8es ¥1,020 | |912-949 |Rotary Valve Cover ¥55,730
887-721 |Gearbox With Clutch 2,43-4 ¥260,040 | |1897-061 |Silicon Compound Grease 100 Gr ¥8,660 | |912-992 |Fan—Housing ¥63,740
887-722 |Gearbox With Clutch 2,43-3 Mod.07| ¥316,790 | |897-140 | Temperature Sensitive Label ¥8,950 | |913-175 |Cylinder Head ¥91,700
887-730 |Carburetor Support Kit ¥4,640 | |897-161 |Molykote 111, 100 Gr ¥18,070 | |913-187 |Cylinder Head ¥128,270
887-786 |Crankcase Assy 447 ¥136,010 | |897-166 |Molykote 44 Medium,100 Gr ¥18,070 | |913-222-1|Cylinder Type A ¥71,030
887-796 |Crankcase Assy ¥145,250 | |1897-186 |Heat Conduction Compound ¥21,610 | |913-222-2|Cylinder Type B ¥71,030
887-811 |Carburetor 54/36,/2002 ¥76,810 | |897-241 |Permanent Plastic Sealing Comp ¥8,860 | [913-226-1|Cylinder Type A(Red Dot) ¥74,700
887-812 |Carburetor 54/36,/2002 ¥89,470 | 1897-250 |Spark Plug 12 Mm ¥2 470 | |913-226-2|Cylinder Type B(Green Dot) ¥74,700
887-815 |Carburetor 54/36,/2001 ¥76,810 | |1897-255 |Spark Plug Ngk Dcpr7e ¥1,120 | |913-245 |Cylinder Head Left Assy ¥214,860
887-820 |Carburetor 54/36,/2004 ¥76,810 | |897-257 |Spark Plug Nd X27-Epr-U9 ¥1,250 | |913-255 |Cylinder Head Right Assy ¥214,860
887-825 |Carburetor 54/36,/2003 ¥76,810 | |897-280 |“Cageless”—Label ¥230 | |1913-310 |Cylinder Head ¥106,510
887-826 |Carburetor 54/36/2006 ¥76,810 | |1897-302 |Type Plate ¥1,620 | |913-448 |Cylinder With Sleeve ¥164,560
887-828 |Carburetor 54/36/2005 ¥76,810 | |1897-330 |Lithium—Base Grease,250 Gr ¥8,310 | |913-845 |Cylinder Head ¥106,510
887-829 |Carburetor 54/36/2005 ¥89,470 | |1897-467 |Description Not Available ¥6,160 | |915-240 |Rectangular Ring62 Dia.2mm High ¥2,030
887-834 |Bing 54/36 ¥71,240 | 1897-501 |Red Warning Label ¥860 | |915-241 |Rectangular Ring62,5 Dia.2mm High ¥2,170
887-836 |Bing Carburetor 54/36/2101 ¥71,240 | |1897-506 |Warning Label ¥740 | |915-726 |Semi-trapez Ring 69,75 mm ¥12,830
887-838 |Carburetor 54/36/2102 ¥72,580 | |1897-651 |Loctite 243 ¥4,460 | |915-820 |Semi—Trapez Ring 76,0 Mm ¥12,050
887-841 |Carburetor ¥67,030 | |897-870 |Intake Filter Oil 14,8 MI ¥3,370 | |915-821 |Semi—Trapez Ring 76,25 Mm ¥12,310
887-846 |Carburetor ¥67,030 | |897-941 |Cable Bowden Assy ¥10,390 | |915-822 |Semi—Trapez Ring 76,5 Mm ¥12,310
888-161 |Crankshaft Assy ¥500,190 | |1898-227 |Handbuechersatz ¥3,110 | |915-845 |Semi—Tapez Ring 67,5 Mm ¥10,840
888-164 |Crankshaft Set 912uls ¥645,620 | 1898-241 |Locktite 480—20g ¥8,420 | |915-846 |Semi—Trapez Ring 67,75 Mm ¥11,470
888-169 |Crankshaft Set ¥793,780 | |1898-351 |Lubricating Grease ¥43,170 | |915-847 |Semi—Trapez Ring 68,0 Dia ¥11,470
888-304 |Overhaul Kit Plus S1200 Core |¥1,017,770 | |898-380 |Pc—connecting Cable ¥13,870 | |915-850 |Rectangular Ring 72,00 Mm ¥7,210
888-306 |Overhaul Kit Plus Core ¥1,017,770 | |898-441 |Loctite 2701 ¥4,160 | |915-851 |Rectangular Ring 72,25 Mm ¥7,580
888-308 |Overhaul Kit + S1202 Core ¥1,394,580 | |898-490 |Warning Label Evans Coolant ¥50 | |915-852 |Rectangular Ring 72,50 Mm ¥7,580
888-381-2|Piston Assy 84.01 Mm ¥46,390 | 1898-570 |Locking Paint ¥7,310 | [915-890 |Rectangular Ring 62,00 Mm ¥4,350
888-382-1|Piston Assy ¥46,390 | |899-564 |Klueber Isoflex Topas Nb 52 0,4 Kg | ¥37,040 | |915-891 |Rectangular Ring 62,25 Mm ¥5,510
888-382-2|Piston Assy ¥46,390 | |899-693 |Aeroshell Sport Plus 2 ¥1,210 | |915-892 |Rectangular Ring 62,50 Mm ¥5,510
888-471 |Crankcase—Assy ¥197,540 | 1899-763 |Molykote Pgh4 ¥6,890 | |915-897 |Rectangular Ring 62,50 Mm ¥3,500
888-476 |Crankcase—Assy 899-780 |Loctite 648 Green, 250 Cc ¥45,790 | |915-920 |Rectangular Ring 71,0 Mm ¥11,430
With Rotary Valve Gear| ¥219,780 | |899-782 |Loctite 515 Red ¥910 | |1915-930 |Tapered Compression Ring 71,0 Mm ¥3,520
888-560 |Gearbox Without Clutch 1 2,43-2| ¥381,370 | |899-784 |Loctite 574 Orange 50 Cc ¥2,600 | |1915-960 |Rectangular Ring 67,5 Mm ¥7,990
888-565 |Gearbox Without Clutch I 2,43-4 | ¥381,370 | |899-785 |Loctite 221 Violet, 10 Cc ¥1,890 | |915-961 |Rectangular Ring 67,75 Mm ¥8,860
888-590-1|Piston, 75.94mm Red Dot ¥28,130 | |899-788 |Loctite 648 Green, 5 Gr ¥2,600 | [915-962 |Rectangular Ring 68,0 Mm ¥8,860
888-590-2|Piston, 75.95mm Green Dot ¥28,130 | 1899-789 |Loctite 603 10cc ¥4,770 | [915-970 |Oil Scraper Ring 71,0 Mm ¥4,280
888-591 |888 591 Use 888 591-1 or 888 591-2 ¥29,480 | 1899-791 |Loctite 5910 ¥9,650 | |1915-980 |Rectangular Ring 69,5 Mm ¥4 800
888-591-1|Piston, Ist Over 76.19mm Red Dot | ¥30,370 | |910—-016 |Fan Cowl Assy ¥33,540 | |915-981 |Rectangular Ring 69,75 Mm ¥5,680
888-591-2|Piston, Ist Over 76.20mm Green Dot| ¥30,370 | |910—-020 |Cylinder Cowl ¥26,350 | |916-135 |Piston Pin 18x12x53,7 ¥5,460
888-671 |Stator Assy ¥184,320 | |1910-024 |Cylinder Cowl ¥28,620 | |916-136 |Piston Pin 18x11x53,7 ¥6,250
888-675 |Stator Assy ¥184,320 | |1910-052 |Cylinder Cowl, Lower Half ¥37,260 | |916-186 |Piston Pin, 18x11x58,7 ¥6,590
888-714 |Stator Kit “C” ¥184,320 | |910-054 |Cylinder Cowl, Lower Half ¥40,290 | |916-260 |Piston Pin 18x12x51 ¥6,460
888-716 |Stator Kit “"D” ¥124,310 | |910-067 |Starter Housing Assy ¥25,070 | [916-356 |Piston Pin 20x12x55,3 ¥10,570
888-718 |Stator Kit “E” ¥124,310 | |1910-090 |Plate ¥19,480 | |916-420 |Piston Pin 912/14 No B/bushing| ¥18,060

pTZT




ROTAX ENGINE

PARTS

flite =

ARES mom A i #& ||ERES mom A fili #& ||E&RES [ fili %

922-025 |Water Outlet Socket ¥4,420 | |926-274 |Washer 8.2/12.5/1.5 ¥1,470 | 1933-335 |Ring Half ¥4,150
922-036 |Impeller 582/618 ¥3,030 | |926—-400 |Washer 8,4/15/0,5 ¥420 | 1933-350 |Bearing Sleeve 34x38x20 ¥6,710
922-061 [Bent Outlet Socket ¥7,090 | |926—-401 |Washer 8,4/15/1 ¥440 | 1933-362 |Bushing 31x33x29,8 ¥7,080
922-065 |Water Outlet Socket ¥12,690 | |926-402 |Washer 8,4/15/1,5 ¥470 | 1933-396 |Bushing Vaspel ¥6,770
922-070 |Radiator Cap W/Gasket, 1.2 Bar| ¥10,730 | |927-040 |Stop Collar ¥4,790 | 1933-870 |Plain Bearing 1.820—-1.829 Mm ¥9,030
922-075 |Radiator Cap W/ Gasket, 0.9 Bar ¥4,340 | |927-050 |Thrust Washer 15,3/24/1 ¥650 | [933-871 |Plain Bearing 1.830—-1.839 Mm ¥9,030
922-100 |Radiator Hose ¥8,480 | |927-057 |Thrust Washer 15,2/25/1 ¥670 | |935-731 |Rotary Valve Gear 14 T ¥13,500
922-110 |Bend Hose ¥8,680 | |927-230 |Gasket Ring 5x9 ¥130 | |935-736 |Rotary Valve Gear 14 T ¥13,200
922-111 |Bend Hose ¥8,680 | |927-401 |Shim 35,4/43/0,2 ¥350 | |935-746 |Central Gear 14 Y ¥14,320
922-112 |Bent Hose ¥5,330 | |927-402 |Shim 35,4/43/0,5 ¥350 | 1935-821 |Starter Gear 86 T ¥42,060
922-113 |Bent Hose ¥5,940 | |927-403 |Shim 35,4/43/1,0 ¥400 | |]935-822 |Starter Gear 86 T ¥40,870
922-115 |Connecting Hose 110 Mm ¥4,090 | |927-410 |Washer 10,5 ¥80 | 1935-930 |Oil Pump Gear 27 T ¥2,030
922-124 |Connecting Hose 150 Mm ¥2,720 | |927-440 |Shim 15,1/22,5/0,5 ¥250 | ]935-940 |Oil Pump Gear 44 T ¥3,460
922-192 |Water Tube 90 Degree ¥6,890 | |927-571 |Washer 5,3 ¥30 | |935-970 |Gear 9 T ¥2,380
922-193 |Water Tube ¥11,850 | |927-573 |Washer 5,3 Din 125 ¥50 | |935-972 |Gear 9 T ¥2,380
922-202 |Water Pump Housing ¥51,990 | |927-941 |Washer 6,0/12/1 ¥90 | |1937-940 |Fan Shaft ¥12,410
922-203 |Water Pump Housing ¥51,870 | |927-943 |Washer 6,0/12/1 ¥190 | |937-941 |Fan Shaft ¥12,180
922-218 |Water Inlet Elbow ¥45,580 | |927-945 |Washer 6,2/12/1 ¥210 | |937-962 |Rotary Valve Shaft ¥23,990
922-224 |Impeller ¥11,890 | |927-946 |Washer 6,2/12/1 ¥190 | |937-967 |Rotary Valve Shaft ¥29,250
922-231 |Bent Socket 80 Degrees ¥2,320 | |927-952 |Thrust Washer 10,1/20/0,5 ¥630 | |]937-969 |Rotary Valve Shaft, 582/90 ¥25,230
922-233 |Bent Socket 45 Degrees ¥2,320 | |927-953 | Thrust Washer 10,1/20/1,0 ¥640 | |1938-001 |Rewind Spring ¥4,980
922-234 |Bent Socket 20 Degrees ¥1,440 1 |1927-990 |Plug Washer ¥1,450 | |1938—030 |Spring ¥5,020
922-240 |Angular Tube 1/4-18npt ¥2,230 | |929-030 |Spring Pin, Stainless Steel ¥1,970 | |1938—080 |Disk Spring 15x5,2x0,7 ¥240
922-242 |Angular Tube ¥2,320 | |929-116 |Thread Sleeve M8 ¥4,790 | |938-195 |Clamp 5 ¥640
922-250 |Water Hose 17x 1 Meter ¥7,940 | |1929-560 |Dowel Tube 2x8 ¥420 | |1938-287 |Return Spring ¥1,470
922-255 |Water Tube 17/200 Mm ¥3,080 | |929-610 |Bolt ¥780 | |1938-289 |Return Spring ¥1,520
922-259 |Water Tube 17/240 Mm ¥3,110 | |929-650 |Drive Pin 5x10 Din 1474 ¥160 | |938-365 |Throttle Valve Spring ¥2,520
922-268 |Water Distributor Assy ¥39,130 | |929-660 |Sleeve 10x8 ¥510 | |938-425 |Spring ¥590
922-303 |Flange ¥7,340 | |1929-670 |Dowel 10x13 ¥910 [ |938-435 |Compression Spring ¥630
922-313 |Expansion Tank Assy 90 Degree| ¥17,990 | |929-702 |Pin ¥290 | |1938-580 |Spring ¥950
922-317 |Expansion Tank Assy 180 Degree| ¥18,890 | |929-845 |Pin D8x20 ¥1,010 | |938-590 |Spring ¥930
922-318 |Expansion Tank Assy 180 Degree| ¥17,950 | |[929-905 |Pin ¥910 | |938-640 |Spring ¥450
922-327 |Overflow Bottle With Cap ¥5,630 | [929-910 |Dowel Tube 5x28 ¥210 | |938-655 |Carburetor Piston Spring 1,25/14 ¥830
922-360 |180mm Hose ¥5,390 | |929-921 |Security Bolt ¥1,240 | |1938-770 |Compression Spring 21,3 Mm ¥650
922-361 |285mm Hose ¥7,940 | |929-940 |Pin 8x20 ¥530 | |1938-790 |Return Spring ¥1,030
922-362 |285mm Hose ¥7,940 | |929-951 |Dowel 10,8x25 ¥1,240 | |938-795 |Spring 66 Mm ¥440
922-363 |200mm Hose ¥5,390 | |929-992 |Drive Pin 5x26 ¥660 [ |]938-810 |Compression Spring 25,1 Mm ¥1,210
922-364 |85mm Hose ¥1,690 | |930—046 |Gasket, Cyl.head ¥2,090 | |1938—-986 |Locking Spring ¥840
922-381 |Bent Hose 25/90 Degr ¥9,500 | |930-092 |Gasket ¥160 | ]939-020 |Disk Spring B50 ¥740
922-420 |Water Hose 25id/32,By Meter ¥11,890 | 1930-390 |Oil Seal 20x35x7 ¥3,070 | [939-030 |Spring ¥2,230
922-503 |Water Pump Housing ¥33,000 | |930-500 |Oil Seal 6x11x3/4,5 ¥2,490 | |939-078 |Rewind Spring Assy, ¥6,470
922-511 |Thermostat With Gasket ¥13,100 | |930-533 |Gasket ¥1,310 | |1939-079 |Rewind Spring Assy, ¥8,280
922-521 |Molded Hose 25/180 Degree ¥12,510 | |1930-536 |Gasket ¥1,400 | [939-102 |Compression Spring ¥650
922-662 |Expansion Tank Assy ¥23,380 | |930-560 |Gasket Ring 8,1/12/1 ¥140 | 1939-104 |Compression Spring 11,6 Mm ¥1,490
922-666 |Expansion Tank ¥45,660 | 1930-580 |Oil Seal 20x40x7 ¥3,220 | |1939-105 |Compression Spring ¥900
922-667 |Expansion Tank Assy ¥44,860 | ]930-620 |Gasket ¥690 | |]939-115 |Rewind Spring Assy ¥6,470
923-010-1|Cylinder With Sleeve (type A) | ¥100,020 | [930-675 |Oil Seal 25x38x7 ¥3,380 | |940-041 |Hex Screw M4x10 ¥140
923-010-2|Cylinder With Sleeve (type B) | ¥100,020 | |930-695 |Oil-Seal 30x42x7/7,5 ¥5,230 | |940-050 |Stud M8x190 ¥1,430
924-150 |Impulse Nipple ¥720 | |1930-715 |Oil Seal 35x47x7 ¥4,100 | |940-055 |Stud M8x187 ¥1,650
924-193 |Angular Tube ¥3,100 | |930-880 |Gasket, Crankcase ¥580 | |1940-061 |Stud M6x89/15 ¥1,090
924-202 |Rotary Valve 117 Degree ¥9,770 | |1930-915 |Isolating Flange ¥4,290 | |940-071 |Hex Screw M8x45 ¥130
924-207 |Rotary Valve 151 Degree ¥7,190 | |931-181 |Double Gasket 0,5 Mm ¥2,740 | |1940-121 |Hex Screw M8x100 ¥420
924-215 |Angular Tube M12x1,5 ¥4,740 | |931-200 |Gasket Ring 18,2/22/2 ¥420 | |940-173 |Stud M8x19,5/13 ¥920
924-218 |Angular Tube M12x1,5 ¥7,050 | |931-270 | Thermostat Gasket ¥2,400 | [940-190 |Stud M10x29/20 ¥630
924-240 |Angular Tube M12x1,5 ¥4,230 | |931-372 |Gasket ¥24,290 | |940-235 |Allen Screw M4x8 ¥50
924-415 |Compensating Tube ¥4,600 | |931-566 |Gasket ¥740 | |940-251 |Hex Screw M8x9 ¥270
924-424 |Qil Filter Nipple ¥6,740 | |931-640 |Gasket ¥1,820 | |940-291 |Countersunk Screw M3x6 ¥210
924-440 |Oil Return Tube ¥5,150 | |931-770 |Gasket ¥1,690 | [940-301 |Stud M8 X 37 ¥470
924-451 |Oil Tube ¥1,990 | |1931-920 |Gasket Ring ¥8,310 | |940-315 |Countersunk Screw Mbx12 ¥80
924-504 |Rotary Valve 132 Degr ¥8,740 | |1932-032 |Ball Bear.6203 Tvh C3,17-40-12 ¥4,290 | |940-326 |Hex Screw M10x30 ¥260
924-507 |Rotary Valve 151 Degr ¥8,740 | |932-037 |Ball Bearing 6203-2rsl, 17-40-12| ¥10,800 | [940-361 |Stud M8x23/14 ¥530
924-541 |Compensating Tube Assy ¥13,500 | |932-085 |Ball Bearing 6306 Tnhc3,30-72-19 | ¥10,620 | |940-366 |Stud M8x23/20 ¥600
924-585 |Angular Tube M14x1,5 ¥9,690 | |932-091 |Ball Bearing 6304 Cs 20-52-15 ¥5,910 | |940-441 |Slotted Head Screw M5x40 ¥90
924-990 |Retaining Plate ¥960 | |932-330 |Ball Bearing 1610-z ¥5,100 | |940-481 |Hex Screw M8x30 Din 933 ¥190
925-885 |Intake Funnel Assy ¥14,580 | |932-420 |Ball Bearing 6205 C3, 25-52-15 ¥5,310 | |940-485 |HexScrew M8x30 ¥210
926-021 |Spacer Ring 36/50/5,5 ¥4,580 | [932-432 |Ball Bearing 6204 C3, 20-47-14 ¥3,980 | |940-490 |HexScrew M8x35 ¥210
926-022 |Spacer Ring 36/50/5,5 ¥4,540 | |932-570 |Ball Bearing 6306 C3, 30-72-19 ¥9,360 | |940-491 |HexScrew M8x35 ¥210
926-035 |Ring Half ¥5,720 | |932-571 |Ball Bearing 6306tnh C3 30-72-19 | ¥13,100 | |940-520 |Plug Screw M822x1,5 ¥3,540
926-151 |Cover ¥3,400 | |932-581 |Ball Bearing 6206tnh C3 30-62-16 ¥8,250 | |940-521 |Stud M8x73/14 ¥660
926-180 |Washer 5,2x14,8x1,5 ¥80 | |932-797 |B.Bearing 6201-z, 12-32-10 ¥3,450 | |940-551 |Hose Nipple M6 ¥2 240
926-200 [Massive Washer 30 ¥960 | ]932-820 |Ball Bearing 6305 C3 / 25-62-17 ¥7,770 | |940-555 |Hose Nipple M6 ¥7,170
926-210 |Shim 16/27.4/1 ¥490 | |1932-830 |Ball 8 Mm ¥150 | |940-556 |Hose Nipple M6 ¥5,940
926-230 |Cover ¥15,380 | |932-904 |Needle Cage 18x22x22 ¥4,440 | |940-561 |HexScrew M6x20 ¥90
926-231 |Cover ¥15,380 | |933-311 |Bearing Bushing ¥10,640 | |940-563 |Hex Screw M6x20 ¥360

p127




ROTAX ENGINE PARTS ffi#&3%

ARES mom A i #& ||ERES mom A fili #& ||E&RES [ fili %

940-580 |HexScrew M8x16 Din 933 ¥140 | |1944-092 |Shim 8,2 ¥1,300 | |]951-140 |Reinforcement ¥1,140
940-583 |Hex Screw M8x16 Stainless Steel ¥420 | |944-100 |Retaining Plate ¥3,070 | |]951-150 |Bracket ¥1,540
940-591 |HexScrew M8x20 ¥160 | |944-106 |Shim ¥3,620 | |]951-175 |Starter Support ¥2,560
940-596 |Hex Screw M8x20—sk—din 933 ¥1,490 | |944-110 |Distance Ring 31/44/4,5 ¥2,910 | |1951-180 |Mounting Plate ¥14,710
940-616 |Hex Screw M8x40 ¥210 | |944-111 |Distance Ring 31/44/4,5 ¥3,160 | |951-241 |Screw Hpse Clamp 12 ¥640
940-631 |HexScrew M8x45 Din 931 ¥230 | |944-120 |Washer ¥600 | [951-260 |[Clamp 14 ¥650
940-641 |Stud M8x113 ¥1,340 | |944-131 |Washer 8 Mm ¥170 | 1951-350 |Self Compensating Clamp 35 ¥630
940-646 |Stud M8x123 ¥1,410 | |944-140 |Cover Washer ¥9,170 | |951-360 |Sensor Holder ¥2,750
940-695 |Stud M10x225 ¥3,550 | |944-222 |Blinding Shim ¥1,790 | |]951-400 |Hose Clamp 53 ¥1,410
940-704 |Stud M10x42/22,5 ¥1,240 | |944-240 |Cup Washer ¥7,090 | |1951-430 |Support ¥1,970
940-755 |Hex Screw M16x1,5x150 ¥4,930 | |944-250 |Distance Flange ¥3,170 | |]951-480 |Pump Bracket Assy ¥3,950
940-761 |Stud M8x130 ¥1,430 | |944-320 |Washer 7,2/18,8/3 ¥410 | |951-490 |Connector Bracket ¥490
940-801 |Hex Screw M5x40 ¥130 | |944-382 |Shim 12,1/18,5/0,5 ¥210 | |951-500 |Clamp 381x4,8 Mm ¥690
940-870 |Banjo Bolt M14x1,5 ¥2,490 | |944-383 |Shim 12,1/18,5/0,3 ¥210 | |951-510 |Hose Clamp 52 ¥1,410
940-872 |Banjo Bolt M8x1x27 ¥2,570 | |944-460 |Shim 20,5/30/0,2 ¥190 | |951-560 |Connector Bracket ¥6,260
940-873 |Banjo Bolt M10x1x30 ¥2,120 | |944-461 |Shim 20,5/30/0,3 ¥210 | |951-595 |Clamp 7,3 ¥650
940-874 |Banjo Bolt M10x1x19 ¥1,820 | |944-462 |Shim 20,5/30/0,5 ¥210 | |951-617 |Supporting Plate ¥24,560
940-879 |Banjo Bolt M16x1,5x28 ¥3,120 | |944-463 |Shim 0,4mm ¥190 | |951-710 |Ignition Coil Bracket ¥8,830
940-880 |Allen Screw M5x30 ¥120 | |944-464 | Shim 0,8mm ¥240 | |1951-727 |Hv—Clip Plate Assy, ¥17,010
940-881 |Allen Screw M5x30 ¥80 | |944-466 |Shim 20,5/30/1 ¥240 | |951-740 |Clip Plate ¥7,070
940-885 |Allen Screw M5x30 Din 6912 ¥210 | |944-467 |Thrust Washer 20,5/30/0,5 ¥560 | |951-791 |Clamp 50-70 ¥1,220
940-900 |Screw M5x6 ¥230 | |944-468 | Thrust Washer 20,5/30/1 ¥400 | |951-817 |Profile Clamp 163 ¥9,440
940-991 |Slotted Head Screw M5x6 ¥60 | |944-469 |Thrust Washer 20,5/30/0,8 ¥300 | |]951-860 |Radiator Bracket ¥36,200
941-051 |Hex Screw 1/2-2ounfx3 ¥2,300 | |944-470 |Shim 25,5/34/0,2 ¥300 | |]951-862 |Radiator Bracket ¥45,400
941-056 |Hex Screw 1/2-20unfx 1/2 ¥1,650 | |944-471 |Shim 25,5/34/0,3 ¥250 | |951-865 |Radiator Bracket ¥34,330
941-061 |Hex Screw M6 X 75mm ¥320 | |944-472 |Shim 25,5/34/0,5 ¥250 | |951-870 |Clamp 16-25 ¥780
941-080 |Stud M6x20/10 ¥730 | |1944-473 |Shim 25,5/34/1 ¥250 | |951-880 |Clamp 20-32 ¥820
941-115 |Air Vent Screw M18x1,5 ¥2,360 | |944-474 |Shim 25,5/34/0,1 ¥250 | |1951-898 |Clamp 7-11 ¥1,130
941-121 |Hex Screw M6x35 Din 931 ¥150 | |944-582 |Shim 30,4/40,5/0,3 ¥280 | |953-020 |Separating Plate ¥240
941-171 |Hex Screw M8x110 ¥450 | |1944-583 | Shim 30,4/40,5/0,1 ¥280 | |953-031 |Description Not Available ¥1,200
941-180 |Stud M10x45/20 ¥740 | |1944-584 |Shim 30,4/40,5/0,5 ¥280 | |953-060 |Description Not Available ¥2,720
941-200 |Slotted Head Screw M3x6 ¥230 | |944-586 |Shim 30,4/40,5/0,2 ¥280 | |953-062 |Transport Angle Bracket ¥2,940
941-250 |Taptite—Screw M6x20 ¥210 | |945-470 |Retaining Ring 12x1 ¥120 | |953-067 |Transport Angle Bracket ¥3,170
941-256 |Torx—Taptite—Screw M6x20 T30 ¥270 | |945-530 |Friction Washer A 5,3 ¥80 | |953-070 |Transport Bracket Brace ¥1,060
941-350 |Hex Screw M8x125 ¥840 | |945-650 |Retaining Ring 14x1 ¥50 | |953-127 |Ignition Coil Bracket Assy ¥9,790
941-390 |Stud M8x79 ¥960 | |1945-690 |Retaining Ring 47x1,75 ¥510 | |1953-150 |Frame ¥17,460
941-401 |HexScrew M10x10 ¥870 | |945-710 |Retaining Ring 5 ¥60 | |953-151 |Frame ¥17,780
941-487 |Allen Screw M10x110 Din 912 ¥860 | |945-735 |Circlip 18 ¥70 | |953-163 |Intake Silencer Bracket Pto ¥10,050
941-501 |HexScrew M6x30 ¥130 | |945-750 |Lock Washer A5 ¥30 | |953-166 |Intake Silencer Bracket Ms ¥8,620
941-521 |Allen Screw M8x16 ¥170 | |945-751 |Lock Washer A6 Din 128 ¥30 | |953-222 |Alternator Bracket Assy, ¥57,060
941-527 |Allen Screw M8x14 ¥3,370 | |945-752 |Lock Washer A8 ¥30 | |953-232 |Alternator Support Assy, ¥31,630
941-551 |Allen Screw M10x150 ¥1,260 | |945-753 |Lock Washer A10 ¥50 | |953-251 |Clamp 42 ¥1,550
941-557 |Allen Screw M10x150 Din 912 ¥1,350 | |945-754 |Lock Washer A12 ¥50 | [953-280 |Support Plate ¥8,580
941-611 |Screw Plug M8x1 ¥730 | |945-755 |Lock Washer 14 ¥130 | |1953-303 |Manifold Bracket Assy.Stainless | ¥32,990
941-615 |Capstan Screw M8x1x10 ¥1,200 | |945-756 |Lock Washer 16 ¥170 | |1953-390 |Separating Plate ¥700
941-631 |HexScrew M10x45 ¥320 | |945-757 |Lock Washer 18 ¥170 | |953-400 |Bracket ¥600
941-636 |Hex Screw M10x45-sk—din 931 ¥1,790 | |1945-758 |Lock Washer A4 ¥60 | |953-410 |Transport Angle Bracket ¥4290
941-651 |Hex Screw M8x119 Sw 11 ¥1,150 | |945-759 |Lock Washer 22 ¥230 [ |956—010 |Check Valve Assy, ¥3,170
941-680 |HexScrew M16x1,5x56 ¥3,340 | |945-765 |Lock Washer Vhv 13 ¥140 | |1956-050 |Oil Vent Nipple ¥11,060
941-713 |Countersunk Screw M2,5x10 ¥160 | |945-768 |Lock Washer 16 ¥190 [ ]956-139 |Oil Tank Assy. Old Style ¥105,510
941-730 |HexScrew M6x80 ¥320 | |945-770 |Snap Ring Av 17 ¥180 | |956-140 |Low Pressure Hose OIn(e)Per Meter ¥9,030
941-740 |Slotted Head Screw M3,5x5 ¥190 | |945-785 |Circlip ¥250 | |956-141 |Tube 81 Mm ¥1,520
941-760 |Hex Screw M7x16 Din 933 ¥190 | |945-820 |Retaining Ring 52x2 ¥600 | |956-143 |Tube 66 Mm ¥910
941-780 |Banjo Bolt M8x1x17 ¥1,360 | |945-880 |Retaining Ring 40x1,75 ¥420 | 1956-151 |Qil Dipstick ¥2,430
941-791 |Allen Screw M5x45 ¥150 | |947-510 |Distance Sleeve ¥4,430 | |956—202 |Baffle Insert ¥8,390
941-853 |Fuel Line Connector ¥2,490 | |947-690 |Distance Sleeve ¥1,860 | |956—204 |Baffle Insert ¥8,740
941-925 |Taptite Screw M5x16 ¥170 | |949-010 |Thread Sleeve M8/m12x1,5 ¥2,630 | [956—230 |Oil Line 1 Meter ¥7,000
942-020 |Lock Nut M5 ¥150 | |950-020 |O-Ring 6x1,9 ¥720 | |1956-231 |Oil Line 140 Mm ¥1,420
942-030 |Lock Nut M8 ¥320 | |950-030 |Gasket ¥530 | |956-233 |Oil Line 450 Mm ¥3,530
942-040 |Locking Nut M6 ¥230 | |1950-084 |Oil Seal, 32x47x7 ¥9,280 | [956-236 |Protection Hose ¥840
942-200 |Hex Nut M14x1,5 ¥760 | |950-141 |Gasket Ring A 8x13 Din 7603 ¥170 | |956-240 |Oil Tank Assy, ¥10,300
942-250 |Hex Nut M32x1,5-Lh ¥3,160 | |950-143 |Brass Gasket Ring 8,2/13/1,4 ¥620 | |1956-250 |Oil Tank Cap S 103/2d ¥1,500
942-289 |Hex Nut M16x1,5 ¥930 | |950-180 |O-Ring 19-2 ¥1,750 | |956-260 |Low Pressure Hose Gc 8x12 ¥6,370
942-290 |Hex Nut M8x1 ¥320 | |950-200 |Oil Seal 30x52x7 ¥13,070 | |956-261 |Radiator Mose ¥1,890
942-301 |Hex Nut M8 ¥570 | |1950-211 |Gasket ¥1,880 | |956-262 |Radiator Hose 95 Mm ¥1,080
942-311 |Hex Nut M5 ¥2,690 | |950-215 |Gasket ¥2,160 | [956-263 |Radiator Hose 1000 Mm ¥7,000
942-541 |Hex Nut M6x0,75 Hight 3 Mm ¥190 | |950-227 |lsolating Gasket ¥5,210 | |1956—-275 |Rotary Piston Assy ¥13,690
942-674 |Hex Nut M8(ws 11mm) ¥260 | |950-261 |Gasket, Exhaust Flange ¥1,180 | |956-278 |Suction Inner And Outer Rotor | ¥14,270
942-810 |Hex Nut M7x0,75 ¥270 | |950-380 |O-Ring 32x4 ¥1,520 | |956-310 |Hose Nipple 8 ¥3,440
942-991 |Square Nut M6 ¥80 | |950-410 |O-Ring 30x2,5 ¥1,690 | |956-312 |Hose Nipple 3/4 ¥2,590
944-038 |Washer 8,4/14/1 ¥190 | |950-420 |O—-Ring 5x1,5-n ¥720 | ]956-313 |Hose Nipple Assy, ¥6,670
944-073 |Washer 17/36/5 ¥3,190 | |950-430 |O—-Ring 2,5x1,5—n ¥390 | |1956-314 |Hose Nipple 4/6 Din7642 ¥3,100
944-080 |Thrust Washer 45,2/60/1 ¥1,720 | |950-470 |Oil Seal As 40x55x7 ¥8,770 | |956—315 |Hose Nipple 10 ¥4.830
944-090 |Shim 6,05 ¥1,300 | |951-080 |Bracket ¥1,950 | [956-360 |Oil Level Indicator ¥8,830

pl2s




ROTAX ENGINE

PARTS

flite =

ARES mom A i #& ||ERES mom A fili #& ||E&RES [ fili %

956-390 |Oil Line 12 Mm Per Meter ¥8,100 | |960-791 |Protection Cap ¥2,670 | |]963-694 |Needle Jet 2,82 ¥1,970
956-392 |Oil Tube 440 Mm ¥4,240 | |960-860 |Rubber Washer 19/28/3 ¥320 | 1963-695 |Needle Jet 2,80 ¥1,970
956-393 |Oil Tube 1800 Mm ¥13,600 | |960-865 |Rubber Washer 18/26/3 ¥250 | 1963-696 |Needle Jet 2,78 ¥1,970
956-438 |Oil Tank Cover Assy.Unf-threads ¥53,620 | |]960-951 |Rubber Plug ¥180 | [963-697 [Needle Jet 2,72 ¥1,970
956-460 |Pressure Oil Line Assy, ¥34,170 | |960-960 |U—Profile ¥2,070 | |963-698 |Needle Jet 2,70 ¥1,970
956-470 |Turbo Oil Suction Line ¥21,510 | |]960-961 |Sealing Strip 440 Mm ¥1,080 | |963-699 |Needle Jet 2,74 ¥1,970
956-476 |Turbo Qil Pressure Line ¥25,270 | |960-970 |Connector Sheath, Yellow ¥190 | [963—-700 |Mixing Tube ¥2,310
956-486 |Valve Housing ¥9,520 | |961-043 |Jet Needle 11g2 ¥1,690 | |963-711 |Jet Needle 802 ¥1,690
956-495 |Turbo Oil Sump ¥27,040 | |961-044 |Jet Needle 11k2 ¥1,690 | |]963-712 |Jet Needle 8g2 ¥1,690
956-508 |Oil Tank Assy ¥101,860 | |961-046 |Jet Needle 15 ¥2,600 | |963-714 |Jet Needle 8I2 ¥1,690
956-520 |Pressure Gauge 0—-10 Bar ¥47,670 | |961-047 |Jet Needle ¥2,740 | |1963-716 |Jet Needle 4e2 ¥1,240
956-525 |Temperature Gauge50-150 Degree | ¥47,670 | |961-084 |Diaphragm Assy, ¥13,610 | |]963-717 |Jet Needle 2h2 ¥1,240
956-527 |Temperature Gauge40-120 Degree | ¥43,060 | |]961-090 |Needle Valve Assy. 2,0 ¥8,820 | |963-718 |Jet Needle 15k2 ¥1,690
956-531 |Oil Tube 1500 Mm ¥13,400 | |961-100 |Valve Lever ¥2,030 | |963-719 |Jet Needle 6h2 ¥1,690
956-577 |Adaptor M 18 X 1.5/ M14 X 1.5 ¥6,130 | |[961-110 |Choke Shaft Assy, ¥8,830 | |963-721 |Cover Plate With Pin ¥4,130
956-585 |Screw Connection Set Bent ¥13,190 | |961-115 |Throttle Shaft Assy, ¥19,940 | |963-740 |Choke Piston ¥1,380
956-602 |Double Hose Nipple Assy, ¥8,680 | |961-120 |Choke Valve ¥1,490 | |]963-750 |Choke Housing ¥1,430
956-610 |Hose Nipple With Union Nut ¥2,720 | |1961-125 | Throttle Valve ¥5,040 | |963—-780 |Carburetor Tickler ¥2,250
956-615 |Screw Connection Set Straight| ¥15,050 | |961-160 |Diaphragm Plate ¥2,690 | |1963-820 |Pilot Jet 35 ¥2,060
956-643 |Adaptor 3/4-16 Unf M14 X 1.5 ¥8,970 | [961-200 |Diffuser ¥1,190 | [963-992 [Throttle Shaft “short” ¥3,900
956-645 |Screw Connection Set Unf ¥15,050 | |1961-202 |Diffuser ¥1,640 | |963-994 |Throttle Shaft On 914 (2/4) ¥8,830
956-651 |Socket M16x1,5/ 3/4 ¥8,970 | [961-210 |Jet Needle ¥1,850 | |964-055 |Cable Terminal M5 ¥120
956-655 |Adaptor M18x1.5/M16X1,5 ¥8,580 | [961-215 |Jet Needle ¥1,950 | |964-059 |Cable Shoe M6 ¥160
958-771 |Dog Hub ¥17,800 | |961-222 |Idle Mixture Screw ¥4,320 | |964-062 |Faston Connector 3,96 ¥300
958-856 |Sprag Clutch 51,710x68,377x13| ¥37,170 | |961-230 |Carburetor Piston ¥21,650 | |964-067 |Faston Connector 3,96 ¥300
958-891 |Dog Hub, W/Narrow Gearset ¥51,190 | |1961-240 |Retaining Ring ¥4,360 | |964-072 |Insulation Sheath ¥300
958-905 |Clutch Hub ¥50,330 | |961-250 |Chamber Top ¥17,880 | |964-074 |Protection Sleeve ¥420
958-912 |Clutch Drum ¥73,560 | |961-262 |Cable Support Assy ¥2,860 | |964-077 |Insulation Sheath ¥330
958-920 |Dog Hub ¥47,690 | |961-267 |Cable Support Assy ¥2,860 | |964-212 |Fastening Parts Set ¥5,390
958-924 |Dog Hub 30 Degree ¥47,690 | |961-273 |Choke Valve Assy, 1/3 ¥36,750 | |964-217 |Capacitor Assy, ¥4,470
958-926 |Dog Hub ¥43,490 | |961-278 |Choke Valve Assy, 2/4 ¥36,750 | |964-219 |Capacitor Set ¥4,440
958-930 |Clutch Plate 1,0 Mm ¥3,320 | |961-280 |Choke Housing ¥4,920 | |964-710 |lgnition Cable 390mm ¥910
958-931 |Steel Friction Plate 1,0 Mm ¥4,160 | |961-293 |Fixation Screw ¥2,580 | |965-153 |Igntion Cable, Per Meter ¥2,030
958-940 |Sinter Friction Plate 1,8 Mm ¥8,950 | |962-650 |Diaphragm ¥8,280 | |1965—-170 | Trigger Coil Pair Assy, ¥72,070
958-944 |Sinter Friction Plate 1,8 Mm ¥10,000 | ]962-750 |Nozzle With Check Valve ¥5,630 | |]965-176 | Trigger Coil Kit ¥109,910
958-951 |Support Ring ¥14,290 | |963-010 |Sleeve ¥520 | |1965-179 |Trigger Coil Kit ¥110,960
958-964 |Rubber Coupling ¥24,780 | |963-015 |Sleeve ¥520 | |1965-192 |Magneto Ring ¥119,610
958-971 |Coupling Flange ¥31,060 | |963-021 |Throttle Valve Lever 2/4 ¥6,310 | |965-215 |Magneto Housing Assy, ¥44,850
958-980 |Fly Wheel ¥25,750 | |963-026 |Throttle Valve Lever 1/3 ¥6,310 | [965-230 |Amplifier-Box ¥37,630
958-981 |Fly Wheel ¥26,780 | |963-040 |Idle Mixture Screw ¥7,050 | |965-335 |Connector Housing ¥3,030
960-010 |Shrinkable Hose Imprinted ¥1,170 | |1963-130 |Mixing Tube ¥1,880 | |965-349 |Rectifier Regulator ¥22,830
960-015 |Shrinkable Hose Imprinted ¥1,170 | |963-135 |Mixing Tube ¥8,860 | [965-359 |Smd — Elect.Module 912/914 Sv| ¥126,300
960-040 |Oil Line 1 Meter Bulk ¥640 | |1963-140 |Idle Jet 50 ¥3,470 | |965-365 |Sleeve ¥1,280
960-044 |Oil Line 310 Mm ¥550 | |1963-141 |Idle Jet 30 ¥3,470 | |965-370 |Sleeve ¥1,400
960-060 |Rubber Buffer 25x15xm6 ¥3,750 | |963-142 |Idle Jet 40 ¥3,470 | |1965-497 |Hydro Damper Assy ¥45,960
960-080 |Silicone Tube 5x8 ¥5,210 | |963-143 |ldle Jet 35 ¥3,470 | |965-531 |Temperature Sensor ¥25,390
960-081 |Description Not Available ¥650 | |963-144 |ldle Jet 45 ¥3,470 | |965-535 |Temperature Sensor ¥15,840
960-151 |Rubber Puffer 20x15xm6 ¥7,920 | |1963-145 |ldle Jet 60 ¥3,470 | |965-537 |Temperature Sensor ¥23,670
960-187 |Protection Hose 170 Mm ¥350 | |963-146 |ldle Jet 65 ¥2410 | |]965-620 |Screening Metal Braid 600 Mm ¥12,050
960-188 |Protection Hose 325 Mm ¥400 | |963-147 |ldle Jet 55 ¥3,470 | |]965-623 |Screening Metal Braid 460 Mm ¥7,570
960-200 |Rubber Sleeve 220 Mm ¥330 | |963-155 |Air Regulating Screw ¥1,410 | |965-626 |Screening Metal Braid 640 Mm ¥9.010
960-231 |Schutzschlauch 15,7 Mm ¥24,100 | |963-160 |Adjustment Screw ¥750 | |965-628 |Screening Metal Braid 580 Mm ¥7,560
960-236 |Schutzschlauch 17,5 Mm ¥24,680 | |963-162 | Throttle Valve Stop Screw ¥860 [ |]965-631 |Screening Metal Braid 460 Mm ¥5,450
960-260 |Shrink Tube Coated ¥13,790 | |963-167 |Adjustment Screw ¥2,560 | |]965-632 |Screening Metal Braid 300 Mm ¥3,770
960-270 |Plug ¥650 | |963-170 |Float Chamber ¥5,510 | |]965-633 |Screening Metal Braid 150 Mm ¥2,600
960-282 |Cable Grommet 15,5/9 ¥740 | |1963-177 |Float Chamber ¥11,810 | |965-660 |Double Ignition Coil ¥22,080
960-288 |Cable Crommet 20,5/11 ¥1,240 | |963-178 |Float Chamber 2/4,914 ¥12,760 | |965-706 |Cable Shoe M3 ¥120
960-289 |Cable Grommet 20,5/13 ¥1,240 | |963-180 |Spring Clip ¥1,170 | [965-761 |Pick-Up Assy ¥20,360
960-300 |Shrink Tube Coated 48/16 ¥14,110 | |1963-192 |Float ¥6,470 | |965-769 |Pick Up Assy ¥21,920
960-310 |Rubber Grommet 12/15 ¥690 | |963-230 |Float Chamber 1/3, 912 ¥14,290 | |965-781 |Mass Cable Assy, ¥5,640
960-360 |Protection Cap ¥490 | |963-232 |Float Chamber 2/4, 912 ¥14,290 | |965-784 |Mass Cable Assy ¥2730
960-415 |Rubber Buffer ¥1,360 | [963-235 |Float Chamber 1/3, 914 ¥14,030 | |965-825 |Magnato Flywheel Assy 12v 220w | ¥94,150
960-445 |Grommet ¥650 | |963-237 |Float Chamber 2/4, 914 ¥13,780 | |965-990 |Extension Wire Nicr—Ni ¥2290
960-525 |Protection Plug 14 ¥50 | |963-281 |Attachment Screw Assy ¥9,820 | |966—031 |Mass Cable 80 Mm Assy, ¥43810
960-527 |Schutzstopfen 13 ¥50 | |1963-300 |Throttle Cable Clamp ¥670 [ |]966—042 |Slotted Cable Shoe 6 ¥590
960-550 |Protection Cap ¥420 | |963-305 | Throttle Cable Clamp ¥1,690 | |]966—060 |Spiral Hose & Band ¥1,380
960-561 ]Oil Line 170 Mm ¥270 | |963-360 ]Inlet Control Lever ¥760 | |]966—062 |Spiral Hose 70 Mm ¥690
960-590 |Rubber Cap ¥400 | |]963-500 |Needle Clip ¥990 | |]966—063 |Spiral Hose 60 Mm ¥690
960-631 |Tube 60+/-3 Mm ¥900 | |963-555 |Cover Plate ¥6,650 | [966—150 |Feed-Through Capacitor ¥16,370
960-700 |Rubber Ring 7x1,5x5 ¥200 | |963-665 | Throttle Valve ¥1,930 | |966-152 |Feed—Through Capacitor Assy, | ¥23,690
960-719 |[Connector Sheath ¥90 | |963-666 |Throttle Valve ¥1,950 | |966—-207 |Stator Plate ¥23,520
960-770 |Closure Cap For Impulse Joint ¥150 | |963-679 |Carburetor Piston ¥14,010 | |966-211 |Double Ignition Coil Assy, ¥44 350
960-775 |Protection Plug 9 ¥60 | |963-691 |Needle Jet 2,68 ¥1,970 | |1966—-215 |Ignition Coil ¥48,290
960-777 |Protection Cap ¥130 | |963-693 |Needle Jet 2,76 ¥1,970 | |966—-218 |Double Ignition Coil Assy ¥48,290

p12%




ROTAX ENGINE

PARTS

flite =

ARES mom A i #& ||ERES mom A fili #& ||E&RES [ fili %

966-270 |Outside Collet ¥1,690 | |977-420 |Hand Lever 8x130-10 ¥440 | 1993-725 |Stator Plate Assy 12v 140w ¥72,820
966-280 |Inside Collet ¥1,710 | |977-425 |Bolt 6x130 ¥400 | [994-045 |Piston Assy.61,94/61,95 Mm ¥25,230
966-335 |Cable 0,75 Heat Resistant ¥610 | |977-475 |Ring Half ¥13,090 | |994-046 |Piston Assy.62,44/62,45 Mm ¥24,120
966-350 |Pick Up Line Adaptor ¥7,950 | |977-480 |Ring ¥11,810 | |994-236 |Gasket Set Engine ¥24,220
966-355 |Primary Line Adaptor ¥3,960 | |977-490 |Ring ¥8,840 | [994-403 |Gasket Set ¥29,080
966-370 |Thermo Couple Nicr—Ni K ¥31,690 | [978-010 |Exhaust System 90 Degree ¥98,520 | [994-408 |Gasket Set ¥25,170
966-375 |Spark Plug Thermo Couple ¥19,140 | |978-015 |Exhaust System 90 Degree—nr | ¥119,410 | |994-428 |Gasket Set ¥33,080
966-381 |Resistance Sensor 1/8-27 Npt ¥34,370 | |978-020 |Exhaust System 180 Degree ¥98,520 | |1994-429 |Gasket Set ¥27,530
966-385 |Cable ResistanceThermometer M10 | ¥30,590 | |978-025 |Exhaust System 180 Degree—nr | ¥119,410 | |994-483 |Mikuni—fuel Pump Df 44-210 ¥7,740
966-401 |Revolution Counter 0-8000 1/min ¥44,580 | |1978-060 |Muffler Assy ¥123,870 | 1994-486 |Fuel Pump, Df 52-48 ¥12,440
966-405 |Tachometer,0-8000 Rpm ¥30,950 | |978-063 |Muffler Assy(80Hp) ¥171,880 | [994-808 |Magneto Generator 12v 140w | ¥118,370
966-408 |Tachometer 912 ¥35,740 | |978-243 |Exhaust Flange ¥3,860 | |994-839 |Rewind Starter Assy ¥50,070
966-430 |Resistance Thermometer ¥28,810 | |978-252 |Exhaust Socket ¥4,130 | |994-861 |Gasket Set Assy ¥20,250
966-435 |Temp Sensor ¥34,640 | |978-485 |Exhaust Assortment Standard | ¥107,310 | |994-864 |Gasket Set ¥23,070
966-450 |Temp Sensor ¥2,640 | |978-486 |Exhaust Assortment ¥114,900 | |1994-865 |Gasket Set Assy ¥20,570
966-460 |Description Not Available ¥39,050 | |978-489 |Exhaust Assortment Stainless Steel | ¥124,580 | |994-867 |Gasket Set Assy ¥20,570
966-462 |E-box, Only ¥46,200 | |978-496 |Exh.elbow Assy.360 Degr.stainl | ¥18,670 | |994-869 |Gasket Set ¥22,790
966-467 |Electric Box ¥46,200 | |978-497 |Exh.Elbow Assy.361 Degree ¥12,750 | |1994-874 |Rewind Starter Assy ¥45,580
966-482 |Tp Sensor ¥37,300 | |978-510 |Ball Joint, Female ¥2,230 | |994-901 |Crankcase Assy ¥214,230
966-494 |Wiring Harness ¥74,510 | |978-511 |Ball Joint, Female Stainless ¥3,990 | |1994-911 |Radiator Without Filler Cap ¥62,130
966-502 |Airbox Pressure Sensor ¥31,980 | |978-520 |Ball Joint, Male ¥2,290 | |995-105 |Stator Plate 12v 160w Assy ¥87,260
966—572 |Crankshaft Position Sensor ¥23,710 | |978-521 |Ball Joint, Male Stainless ¥3,780 | [995-168 |Crankshaft Assy ¥244.870
966-590 |Capacitor, 22000 Myf 25v ¥18,960 | |978-533 |Description Not Available ¥6,360 | [995-197 |Crankcase Assy, ¥401,030
966-675 |Calibration Set—-914 ¥162,330 | |978-551 |Description Not Available ¥1,140 | |995-304 |Crankshaft Assy ¥109,080
966-721 |Elec Module—912s ¥121,050 | 1978-591 |Description Not Available ¥11,740 | |1995-418 |Crankcase Assy ¥246,270
966-726 |Smd-elect. Module 912 Series New | ¥126,300 | |978-600 |Exhaust Elbow ¥12,360 | |995-435 |Electric Starter Assy ¥98,610
966-729 |Smd-elect. Module 912 Series New | ¥121,050 | |978-601 |Exhaust Elbow, Stainless ¥12,710 | |995-527 |Oil Pump Assy ¥33,010
966-741 |914 Turbo Control Unit Ver 4.6 | ¥367,230 | |978-640 |Outlet Tube ¥1,830 | |1995-582 |Rewind Starter Assy ¥52,980
966-872 |Fly Wheel Hub, 912 Ul/uls ¥47,810 | |1978-650 |After Muffler Kit ¥20,470 | |995-583 |Rewind Starter Assy ¥52,010
966-876 |Flywheel No Holes ¥46,470 | |978-845 |Muffler, 2 X 90 ¥154,930 | |995-587 |Rewind Starter Assy ¥45,200
966-877 |Fly Wheel Hub ¥65,650 | |978-997 |Exhaust Tube 800 Mm ¥4,580 | |995-660 |Cable Choke Kit ¥11,110
973-121 |Ex Mainfold W/Egt Taps,582 ¥32,640 | |1978-998 |Exhaust Tube 800 Mm, Stainless | ¥11,380 | |995-665 |Choke For Cable Bowden Set ¥4,760
973-123 |Exhaust Manifold Assy ¥33,250 | |979-380 |Exhaust Manifold Assy ¥33,660 | |995-667 |Hand Lever Choke Set ¥6,840
973-158 |Description Not Available ¥11,180 | |979-401 |Muffler Assy ¥112,450 | |995-687 |Choke Switch M 18x15 Kpl ¥8,700
973-168 |Description Not Available ¥5,420 | |1979-405 |Muffler Assy ¥294,490 | 1995-699 |Radiator With Cap ¥61,780
973-180 |Connecting Elbow Assy, ¥21,050 | 1979-406 |Muffler Assy. Stainless Steel ¥204,060 | [995-731 |Const.depr.Carburetor 64/32/390| ¥100,810
973-182 |Connecting Elbow Assy, ¥23,370 | |979-411 |Exhaust Manifold Assy. Stainless | ¥174,320 | |995-756 |Crankcase Assy ¥196,210
973-183 |Connecting Elbow Assy, ¥24,760 | |979-414 |Exhaust Manifold Assy. Stainless | ¥177,560 | |995-770 |Gasket Set ¥9,670
973-191 |Muffler Assy, ¥64,720 | |979-422 |Exhaust Bend Cyl1 Stainless ¥86,040 | |995-775 |Gasket Set ¥13,840
973-192 |Muffler Assy, ¥64,720 | |979-426 |Exhaust Bend Cyl 1 Stainless ¥100,020 | |995-776 |Gasket Set ¥14,120
973-197 |Muffler Assy, ¥57,570 | |979-432 |Exhaust Bend Cyl2 Stainless ¥101,750 | 1995-780 |Gasket Set ¥8,640
973-198 |Muffler Assy, ¥57,570 | |979-436 |Exhaust Bend Cyl 2 Stainless ¥100,020 | |995-781 |Gasket Set ¥8,340
973-274 |Muffler Assy, ¥79,060 | |979-442 |Exhaust Bend Cyl 3 Stainless ¥91,590 | |995-912 |Radiator Without Filler Cap ¥46,740
973-275 |Muffler Assy, ¥79,060 | |979-446 |Exhaust Bend Cyl 3 Stainless ¥102,590 | [995-913 |Radiator Without Filler Cap ¥83,090
973-280 |Inlet Tube 300 Mm ¥4,830 | |979-452 |Exhaust Bend Cyl 4 Stainless ¥101,750 | 1995-916 |Radiator With Filler Cap ¥62,130
973-282 |Inlet Tube 500 Mm ¥6,270 | |979-456 |Exhaust Bend Cyl 4 Stainless ¥110,540 | [995-917 |[No Longer Available ¥45,380
973-380 |Exhaust Assortment Stainless Steel | ¥153,490 | |979-768 |Description Not Available ¥10,790 | |995-918 |Radiator Without Filler Cap ¥83,090
973-402 |Muffler Assy, ¥80,450 | |979-780 |Outlet Tube ¥4,500 | |995-920 |Electric Starter Set ¥176,530
973-544 |Inlet Cone Assy, ¥29,760 | 1980-400 |V-Belt 9,5x675 ¥4,070 | |995-925 |447/503 Elec.start Kit ¥117,430
973-546 |Inlet Cone Assy, ¥29,760 | |]980-436 |V-Belt 10x6x590 ¥4,250 | |995-926 |582 Elec.start Kit ¥117,430
973-548 |Inlet Cone Assy ¥29,760 | |980-486 |V-Belt Pulley ¥7,730 | |995-955 |Carburetor Bn 38 ¥122,800
973-549 |Inlet Cone Assy ¥29,760 | |980-496 |Pulley Half ¥1,670 | |995-957 |Mikuni Carb ¥126,640
973-674 |Muffler Assy.(100Hp) ¥144,990 | |1980-518 |V—Belt 10x6x610 ¥4,890 | [995-958 |Mikuni—carburetor ¥126,640
973-676 |Exhaust Assortment Stainless Steel | ¥108,050 | |980-520 |Protection Washer ¥1,070 | |1996-014 |Description Not Available ¥257,980
974-030 |Suction Line Unf ¥18,760 | |980-523 |Protection Washer ¥1,390 | |1996-018 |Gearbox Type A ¥96,220
974-035 |Pressure Line Unf ¥17,850 | |980-532 | Timing Belt 9,525x19x80 ¥17,750 | |996-100 |Shielded Armature Plate Assy ¥85,600
974-040 |Connecting Line ¥21,480 | |980-540 |Pulley Half ¥1,800 | |1996-190 |Gear—Housing Assy ¥104,950
974-050 |Fuel Hose ¥890 | |980-550 |V-Belt 10x6x630 Li ¥3,810 | |996-245-1]Piston Assy. 71,93mm Red Dot | ¥26,850
974-060 |Fuel Hose ¥1,110 | |980-580 |V-Belt 9,5x700 ¥6,730 | [996-245-2|Piston Assy. 71,94mm Green Dot | ¥26,850
974-530 |Fuel Hose A5x8 ¥230 | |980-590 |V-Belt Pulley ¥51,340 | |996-246-1|Piston Assy. 72,18mm Red Dot | ¥28,440
974-542 |Fuel Tube 250 Mm ¥1,730 | |1980-600 |Pair Of Pulley Carriers ¥31,480 | |996-246-2|Piston Assy. 72,19mm Green Dot | ¥28,440
974-647 |0Oil Tank Cover Without Venting ¥4,180 | |1980-602 |Pair Of Pulley Carriers ¥34,580 | |996-247-1|Piston Assy. 72,43mm Red Dot | ¥28,440
974-830 |T-Piece 5-5-5 ¥1,080 | |980-605 |Pulley Carriers ¥31,480 | |996-247-2|Piston Assy. 71,44mm ¥28,440
974-839 |Reduction T-Peace 8-6-8 ¥2,170 | |983-343 |Contact Breaker Set ¥5,460 | |996-291 |Carburetor 54/36/1732 ¥72,930
975-055 |Heat Protection Mat ¥1,720 | ]1983-347 |Contact Breaker Set ¥4,240 | |996-441 |Crankshaft 503 Cdi ¥146,650
975-060 |Covering Fuelrail ¥1,640 | |983-864 |Magneto Ring ¥54,220 | |996-445 |Crankshaft Assy, ¥145,240
975-090 |Heat Shield ¥1,030 | |984-454 |Spring Catridge Assy ¥6,470 | |996-549-1|Piston 79.50 Red Dot ¥40,980
975-100 |Heat Shield ¥2170 | |985-165 |Clamp 1 5/8-41 ¥1,730 | [996-549-2|Piston 79.51 Grn.Dot ¥40,980
975-695 |Fan—Cover ¥5,490 | |1985-406 |Gasket Set ¥24,950 | |996-581 |Crankshaft Assy ¥554,760
975-740 |Fan Cover ¥4,730 | |1992-068 |Gasket Set Engine ¥14,930 | |996-597 |Fuel Pump ¥63,040
975-795 |Cooling Air Baffle ¥83,360 | |992-585 |Stator Plate Assy.12v 75/23w ¥62,880 | |996-605 |Gearbox Without Clutch 2,27 ¥381,370
976-140 |Didl Gauge Adapter Assy ¥93,690 | |992-807 |Electric Starter Assy ¥132,030 | |996-609 |Gearbox WithoutClutch I 2,27-4| ¥381,370
976-380 |Monohook Circlip Remover ¥25,030 | |992-818 |Starter Relay Assy ¥26,370 | |996-731 |Electric Fuel Pump ¥53,880
976-890 |Protection Cap 18 Assy ¥2,160 | |993-720 |Magneto Generator 140w ¥68,570 | |996-738 |Fuel Pump, Electric ¥46,310

pl12o




ROTAX ENGINE P

ARTS  fHf&ER

ARES mom A i #& ||ERES mom A fili #& ||E&RES [ fili %
996-826 |Trigger Wheel Assy ¥83,550
996-827 |Magneto Flywheel P12w200 ¥78,070
996-846 |Coil Kit P15w150 ¥95,770
996-849 |Stator, 582/99,12w150 ¥97,380
996-885 |Clutch Assy Retrofit Kit Narrow | ¥168,200
996-888 |Clutch Assy Retrofit Kit Narrow | ¥168,840
996-889 |Clutch Assy Retrofit Kit, Wide | ¥168,840
996-910 |Overload Clutch Assy.Wide ¥198,530
996-915 |Overload Clutch Assy ¥206,570
996-944 |Gasket Set New Style Water Pump Seal ¥146,350
996-947 |Gasket Set Carburetor ¥13,450
996-949 |Gasket Set Carburetor 2 Stroke| ¥23,850
999-325 |Terminal ¥2,820
999-371 |Spark Plug ¥3,380
999-925 |Decompressor Assy ¥11,660
Gd Type B 2.58:1 ¥132,720
Gd200 Reduction Gear Box B 2.00 To 1] ¥136,510
Gd224 Reduction Gear Box 2.24 To 1 | ¥136,510
Gdc000 |Gearbox C No Gearset ¥216,760
Gdc262 |Type C 2.62:1 ¥210,740
Gdc300 |Type C 3.00:1 ¥210,740
Gdc347 |Type C 3.47:1 ¥210,740
Gdc400 |Gearbox C 4.00:1 ¥210,450
Gde000 |Gearbox E No Gearset ¥333,250
Gde262 |Type E 2.62:1 ¥300,850
Gde300 |Type E 3.00:1 ¥300,850
Gde347 |Type E 3.47:1 ¥300,850
Gde400 |Type E 4.00:1 ¥300,850
R888 364 |Crabkcase ¥334,810
R888 368 |Crabkcase ¥369,890

IR FEEO, A —/ \—rh—

* IV FA—nN—F—ILHE—FE

ROTAX, HIRTHI TV OV DIEE ., ABRUA—/N\N—TR—IILEEXTERBRZ(TFITTBYET,

IWEHBRLEDZE(F. TOOUEEEY TS,

B %
EATLDY KATUDY
\ ERRY, SULE— 5 I B
HA 4 —/"—h—IL | &, FvILE—, #Ttuaxéat ¥ 35, 000 ¥ 40, 000
RR. RAEF—N—F—
TeA—/ )l | a2l AFCO ¥50, 000 ¥60, 000

XK EEEEOENZ, KER (TR 7y, O T B &M KABEIZEYET,

Z%)

RotaxEngineD 7o 7 —X R t&(X 150050, &
IN—7R— )L (X300 (ROTAX)‘/T?‘/Z
KY)

' TATILA—
Z’7‘°)1—)b

HIRTHR UROTAX912T VY DU TR T I A —/\—iR— LB

(X 10000FE T,

Iy “)‘/0))“/7"7“/7\1’7 Ta—J)LYAMRUIVOUOTEHER

DL, BEHETEITOTIESLY,

a7 GIYLIFE .0 ax352- 3941787 bitn/

FAX 022-394-7787 hitp:/ /www.skylife_co.jp

p126

info@skylife.coip




